2818985010013k} & 4t/Driving system

F2/NO #RE3/SN Name 2 BrE/QTY &it/Remarks
1 910100100030 |bolt GB5782-M8x90-8.8 1= GB5782-M8x90-8.8 6
2 910400500006 |spring washer GB93-8 JREEHREGBO3-8 6
3 910400100006 [washer GB97.1-8-200HV FHEGB97.1-8-200HV 6
4 281214011002 |gear-box GP25 (ZF) A5 H GP25(ZF) 2 | miecsooooes |
5 910400100018 |washer GB97.1-16-200HV P4 GB97.1-16-200HV 14
6 910400500010 |spring washer GB93-16 AR E GB93-16 14
7 910100100074 |[Bolt GB5782-M16x70-8.8 i2 1 GB5782-M16x70-8.8 10
8 281298514001 |O-ring 78x2.2 OFE-78x2.2
9 281398521405 |SLOTTED NUT(0637.513.034)  |FFf#ii#£(0637.513.034)
10 281398521417 |DRIVE PINION(4699.302.217)  |1£3h/] iki#(4699.302.217)
11 281298514004  |woodruff key F Rl
12 275015520005 |nut M14x1.5 1BFM14x1.5 10
13 910100100072 |bolt GB5782-M16x60-8.8 122 GB5782-M16x60-8.8 4
14 920900100129 |traction motor (KDS) EBA/L(KDS) 2
15 255098513201 [encoder(KDS) 4RRBEE(KDS) 2




281898501002H7 % /Front tire

F2/NO #RE3/SN Name 2 BrE/QTY &it/Remarks
A 281813013001 |Tire assembly 18x7x12-1/8 (enviro|JK&h#18x7x12-1/8(CY LY 2 [ Mo AEliso
A | 281813011001 |Tire assembly 18x7x12-1/8 (enviro| KIiE18x7x12-UB(CY B EAEL] 2 | D020 o< |
A | 281813012001 |Tire assembly 18x7x12-1/8 (soild) | WAIAE18X7x12- UB(CY B AELY] 2 | TO20 0 |
A 281813014001 |Tire assembly 18x7x12-1/8 (enviro| Ji5h4£18x7x12-U8(CY i fez| 2 | DOV 2%
3 | 281813013010 |Tire 18x7x12-1/8 (soild) RIRLBXTX12-UB(CYHRERD) | 2 | TOoUEE
3 281813011010 _|Tire 18x7x12-1/8 (environmentally) # fi18x7x12-1/8(CY e Tofegy | 2 | T o B
3 | 281813012010 |Tire 18x7x12-1/8 (soild) HIRLBXTXL2-UBCYFFRAES) | 2 | T oo e |
3 281813014010 _|Tire 18x7x12-1/8 (environmentally) # fi18x7x12-1/8(CY R estiifean | 2 | To o T2
4 281813011020 |Rim assembly(20C) 34 % (20C) 2 |
A 281213010001 |Driving Wheel 18X7-8(Solid ) IRFNEC A 18X7-8(SLY) 2 1.6-1.8T
A 281213010002 |Driving Wheel 18X7-8(Environmen|3Rzh%8 55 18X7-8 GHME) 2 1.6-1.8T
A 281313010001 |Driving Wheel 200/50-10(Solid)  |3E&h4854%200/50-10(SELY) 2 2.0T
A 281313010002 |Driving Wheel 200/50-10(Environn|3K&1%8 516%200/50-10 (R F) 2 2.0T
1 255015510002  |Wheel 18x7-8( Solid) #FA18x7-8(SEL) 2 1.6-1.8T
1 255015510006 |Wheel 18x7-8( Environmental prot{4£h818x7-8(FMER) 2 1.6-1.8T
1 256115511001  |Wheel 200/50-10( Solid) #f4200/50-10(SE) 2 2.0T
1 256115511003  [Wheel 200/50-10 (Environmental) [484200/50-10(F%) 2 2.0T
2 281213011001 |tire Rim 4.33R-8 #IBIEAkA4.33R-8 2 1.6-1.8T
2 281313011001 [tire Rim 6.50F-10 R PY6.50F-10 2 2.0T




2818985010032%# $GP25-1/Gear-box GP25-1

R2/NO Z2RL/SN Name LFR WE/QTY %&¥E/Remarks

010 281398521401 |VENT VALVE(0501.200.072) HES11(0501.200.072) 1 KPL.M10X1




281898501003FiEFEGP25-2/Gear-box-GP25-2

\ |
\ \

o \

8@\ §k \

010

Fr£/NO HiFG/SN Name 27 BE/QTY %&IE/Remarks
010 | 281398521402 [Loon-L 2 #£(0636.010.106) 2
020 | 281398521403 [WASHER(0630.001.012) #[#(0630.001.012) 3
050 | 281398521404 [LoOC-L 2 4£(0636.010.092) 1
070 | 281398521405 [SLOTTED NUT(0637.513.034) | ##i#%£}(0637.513.034) 1
080 | 281398521406 |WASHER(0630.003.010) #4161(0630.003.010) 1




281898501003 iEFEGP25-3/Gear-box-GP25-3

FE/NO HiFL/SN Name 2 BR/QTY %&¥E/Remarks

010 |_281398521407 |HOUSING(4699.301.250) 4}5%(4699.301.250) | [4699.825.257
281398521408 |HOUSING (4699.301.249) 4}54(4699.301.249) 4699.825.258

020 | 281398521409 |HOUSING COVER(4699.309.121)| % (4699.309.121) 1

030 | 281398521410 |CAP SCREW(0636.101.411) #24T(0636.101.411) 10

040 | 281398521411 |5\ insar 2 oo i : £5(0631.302.072) 2

050 | 281398521412 |SCREW PLUG(0636.302.013) |iZ3£(0636.302.013) 2

060 | 281398521413 |SCREW PLUG(0501.331.653) |iZ35(0501.331.653) 2

070 | 281398521414 |SEALING RING(0634.801.038) | %%}/ (0634.801.038) 4

080 | 281398521415 |BREATHER(0637.885.613) 1% 19 (0637.885.613) 1

090 | 281398521416 |TYPE PLATE(0769.100.082) & }#(0769.100.082) 1




281898501003FEiEFHGP25-4/Gear-box -GP25-4

R2/NO RR/SN Name LFR WE/QTY %&¥E/Remarks
010 281398521417 |DRIVE PINION(4699.302.217) |15/} iki#(4699.302.217) z=24 [ZTVE TN
020 281398521418 |SPUR GEAR(4699.302.216) 1 14 %(4699.302.216) 7=107 |SPUR GEAR 1




2818985010033% % 4 GP25-5/Gear-box-GP25-5

R2/NO RR/SN Name LFR WE/QTY %&¥E/Remarks
010 281398521419 |WHEEL SHAFT(4699.303.207)  |%:%#(4699.303.207)
020 | 281398521420 [TNT-1 | 172 1 4(4699.300.124)
040 281398521421 |INNER DISC CARRIER(4699.300.{ 4 7 . #1.4%(4699.300.085)
050 281398521422 |RING GEAR(4699.200.086) 78 (4699.200.086)
060 | 281398521423 |0 in00 00 100 7 i(4699.300.128)
0070 281398521424 |TOOTHED DISC(4699.303.102) |1£7%(4699.303.102)
080 281398521425 |RING(4699.300.116) ¥1(4699.300.116) 1
090 281398521426 |TORX SCREW(0501.323.470)  |M§{£ 1847 (0501.323.470) 6
0100 281398521427 |TORX SCREW(0501.325.105)  |#§{£#84](0501.325.105) 12
0110 281398521428 |TAPERED ROLLER BEARING(079 %4 717 (0735.303.088) 1
0120 281398521429 |TAPERED ROLLER BEARING(07 & 4% T #li7k (0735.303.089) 1
0130 281398521430 |SHAFT SEAL(0634.301.781) ##34(0634.301.781) 1
0140 281398521431 |NILOS RING(0501.325.083) H17%(0501.325.083) 1
0150 281398524132 |NEEDLE SLEEVE(0635.303.037) |%/%#14(0635.303.037) 1
0160 281398521433 |CYLINDER ROLLER BEARING(07] [ T #17k (0750.118.508) 4
0170 281398524134 |WHEEL STUD(4699.303.194) R (Wk) 1#12(4699.303.194) 5
0180 281398521435 |O-RING(0634.306.253) O [ (0634.306.253) 1
0190 281298524136 |SPRING PIN(0631.329.128) HAPEAS(0631.329.128) 1
0200 281398521437 |SLOTTED NUT(4699.303.180)  |F i £4(4699.303.180) 1
0210 | 281298524138 [ o -~ el i 7 #(0750.100.148) 1
0220 281398521439 |BALL BEARING(0735.330.968) | ¥k (0735.330.968) 1
0230 281398524140 |RETAINING RING(0630.501.028) |{i###1(0630.501.028) 1




281898501003FiEFEGP25-6/Gear-box GP25-6

R2/NO RR/SN Name LFR WE/QTY %&¥E/Remarks
010 281398524141 |PLAIN BEARING(4699.309.208) |*FHi%i7k(4699.309.208) 1
020 | 281398524142 [= i r - n JF £ §79(4699.309.091) 1
030 281398524143 |OUTER CLUTCH DISK(0501.342.4 4554 %34%(0501.342.428) 4
040 281398524144 [INNER CLUTCH DISK(0501.342.4| )5 & & $24%(0501.342.427) 3
050 281398524145 |PRESSURE DISK(4699.309.072) |il-#E#4 8 (4699.309.072) 1
060 281398524146 |PRESSURE DISK LHERE 1
281398524147 |PRESSURE DISK(4699.309.074) | il-#:#4 8 (4699.309.074) 1
10 281398524148 |PRESSURE DISK(4699.309.075) | il (4699.309.075) 1
@;@ 281398524149 |PRESSURE DISK(4699.309.073) | il-##4 8 (4699.309.073) 1
Qé 070 281398524150 |COMPRESSION SPRING(0632.04| [ 4 #5%(0632.040.021) 1
" o 080 281398524151 |FIXING PLATE(4699.303.103) i 72 #% (4699.303.103) 1
- 090 281398524152 |SEALING RING(0634.502.084) |#%4:]¥£(0634.502.084) 1
100 281398524153 [PIN i 1
281398524154 |PRESSURE PIN(4699.309.026) |~ % I J% /1T #T(4699.309.026) 1
281398524155 |PRESSURE PIN(4699.309.030) |S#& /% /1 T54(4699.309.030) 1
281398524156 |PRESSURE PIN(4699.309.027) [~ L J% /1 Tii#T(4699.309.027) 1
281398524157 |PRESSURE PIN(4699.309.031) |S#& I J% /1 T54(4699.309.031) 1
281398524158 |PRESSURE PIN(4699.309.028) [~ % I J& /1T #T(4699.309.028) 1
281398524159 |PRESSURE PIN(4699.309.204) |54 | J% /1154 (4699.309.204) 1
281398524160 |PRESSURE PIN(4699.309.032) [~ # I J% /1 Tii#T(4699.309.032) 1
281398524161 |PRESSURE PIN(4699.309.033) |54 | J% /1154 (4699.309.033) 1
281398524162 |PRESSURE PIN(4699.309.034) [~ # I J% /1 Ti#T(4699.309.034) 1
281398524163 |PRESSURE PIN(4699.309.035) |54 |- J% /1154 (4699.309.035) 1
110 281398524164 |BRAKE LEVER(4699.203.063)  |#|ZE#1(4699.203.063) 1




2818985010044FZE#IEN/Driving barking

FFEINO HTL/ISN Name s Wi /QTY %&¥E/Remarks
1 281211511004 |Foot brake assembly R 2 2 % 1
2 910400100007 |washer GB97.1-10-200HV V-3 GB97.1-10-200HV 4
3 910400500007 |spring washer GB93-10 FEEHEIGBI3-10 4
4 910100300035 nut GB5783-M10x20-8.8 12+ GB5783-M10x20-8.8 4
5 281211520012 |Gum pipe braking Wz R & 1
6 281211520013 Gum pipe braking B R 1




281898501005k BN S BY/Foot brake assembly

'?::f Zmig/SN Name 2 @f{é/QT\ £K1E/Remarks
1 253511510003 |brake master cylinder HIZhZE S 1
2 910300100007 bolt GB6170-M10-10 12H8FGB6170-M10-10 3
3 910400500007 |spring washer GB93-10 FEEHEIGBI3-10 2
4 910400100007 |washer GB97.1-10-200HV V-3 GB97.1-10-200HV 2
5 910100300037 bolt GB5783-M10x30-8.8 12+ GB5783-M10x30-8.8 3
6 281211511002 |foot brake pedal TR 2 1
7 281211521019 |pedal pad S 1
8 281211521018 |foot brake draw spring 5 1
9 940500100030 [cover®25xd28x30-SF-1 " A5 ED25xD28x30-SF-1 2
10 910600600015 |pin GB91-2x20 FFI485GB91-2x20 1
11 255011520010 |washer i 1
12 281211511001 |[fixing seat XANRE 1
13 281211511003 |foot brake pin roll RS 1
14 910400100005 |washer GB97.1-6-200HV - GB97.1-6-200HV 1
15 910400500005 |[spring washer GB93-6 IR GBI3-6 1
16 910100300003 |nut GB5783-M5x12-8.8 IE#GB5783-M5x12-8.8 1

10




2818985010063 ZE#HIEhZE#ED/Hand brake assembly

FFE/NO %RFE/SN Name L &EIQT\ £Z1E/Remarks
1 281212010002 |Hand braking FHillzhas 1
2 910300100005 Nut GB6170-M6-10 12 £GB6170-M6-10 4
3 910400500005 |spring washer GB93-6 P E GBI3-6 4
4 910400100005 |washer GB97.1-6-200HV V4B GB97.1-6-200HV 4
5 910100300011 bolt GB5783-M6x20-8.8 121 GB5783-M6%20-8.8 4
6 281212020036 |Pipe brake assembly FHshhr R 2

11




281898501007%% 43 &/Steering device

B/ RR/SN Name LFR WE/QTY %&¥E/Remarks
1 255015010007 |Adjustadle Fixing Handle A FAR 1
2 910600400011 elastic pin GB879.1-4x30 Pk [ A 45 GB879.1-4x30 1
3 255015020025 |clamp holder sleeve PR ES 1
4 281215010002 |Steeling g 1
5 255015020019  |Strict lump B 1
6 910300300006 nut GB6172.1-M12-05 IERGB6172.1-M12-05 1
7 910100300057 |bolt GB5783-M12x70-8.8 121 GB5783-M12x70-8.8 1
8 255015010001 |Steeling pipe column e mE A R R 1
9 255015010003 |Steering wheel wilGE:s 1
10 910600700014 |Pin axle GB882-6x26x1.6 #H#lGB882-6x26x1.6 1
) “ 11 910600600005 Pin GB91-1.6x10 FI144GB91-1.6x10 1
) 12 255015020002  |Solid seat 5 1
13 255015010005 |Adjust pole ARG 1
14 255015020021 |Adjust nut 1T IRAT 1
15 911200100004 |Oil cup JB7940.1-M10x1 JH#JIB7940.1-M10x1 1
16 940500200016 |Recombination cover®16xd18x16{5 &£ (i 5 )P 16xP18x16-SF-1 2
17 255011510003 |Axle ®16x135 i B d16x135 1
18 910400100005 |washer GB97.1-6-200HV “FHE GB97.1-6-200HV 1
b iy 19 910400500005 |[spring washer GB93-6 I GBI3-6 1
{516 17 16 1 20 910100300009 |bolt GB5783-M6x12-8.8 124 GB5783-M6x12-8.8 1
21 910100300036 bolt GB5783-M10x25-8.8 IZ#:GB5783-M10x25-8.8 4
22 910400500007 |spring washer GB93-10 B GB93-10 4
23 910400100007 |washer GB97.1-10-200HV V34 E GB97.1-10-200HV 4
24 281215011004 |Seat Pl Ly GEAs 1

12




2818985010084, i B & &&/Steering axle and installation

R2/NO RR/SN Name LFR WE/QTY %&¥E/Remarks
1 910300500008  |Nut GB889.1-M16-10 i F}GB889.1-M16-10 5
2 910400100010 |washer GB97.1-16-200HV 445 GB97.1-16-200HV 5
3 281216010003 |steering axle M MAQ) 1
281216013001 |[steering axle & [ HF(KD) 1
4 910100100074 |Bolt GB5782-M16x70-8.8 2 GB5782-M16x70-8.8 5
5 281298516014 |Rim nut Z01Z1-20201B FHYIZ R} 201Z1-20201B 10

13




2818985010094, 4% /Steering wheel installation

FE/NO HiFL/SN Name 2 BR/QTY %&¥E/Remarks
A 281815513001  [Tire assembly15x5x11-1/4(environ(, 5 -0 > > 1O TARURD 2 JER AR
A 281815511001 | Tire assembly15x5x11-1/4(soild) |1 2re > oxt 1R TRRETOH 2 $62E/Optional
A 281815512001 |Tire assembly15x5x11-1/4(environ| o o oo XX LI FAC TATRETE 2 3862/ Optional
A 281815514001  [Tire assembly15x5x11-1/4 %\m%m’mn'ﬂ (CTRETRTE 2 | #Eioptional
1 281813013010 |Tire 15x5x11-1/4(environmentally) [, - 1o %+ HAH TRIRAAL 2
1 281815511010  [Tire 15x5x11-1/4(soild) e ] =T 2 | #E&ioptional
1 281815512010 |Tire 15x5x11-1/4(environmentally) [ 1o 0 ro -0 XX L FAC TATRETS 2 462/ Optional
1 281815514010  [Tire 15x5x11-1/4(soild) %F*"JB’B"H'M(C TRRETT 2 | #E&ioptional
2 281815511020 |Rim assembly(15x5x11-1/4) HHERk(20C) 2 JE e 2
A 281215510001 |Steering wheel 15X41/2-8(solid ) | A% 4 i 15X41/2-8(5ZL») 2 i%%%/optional

281215510002 |Steering wheel 15X41/2-8(environn #% [ ¢ & % 15X41/2-8(FF {R) 2 %% /optional
1 281215511001 |tire Rim 3.00D-8 04 J.113.00D-8 2
) 281215511002 |Tire 15x41/2-8( solid ) B E15x41/2-8(520) 2 1% %% /optional
281215511003 |Tire 15x41/2-8( environmental ) |4 i515x41/2-8GF 1) 2 1% /optional

14




281898501009%% 1 2 p%(AQ)/Steering axle(AQ)

FS/NO YRTB/SN Name 2R %ﬁ%/QT\ £&¥E/Remarks
A 281216010003 |steering axle(AQ) B AAQ) 1
1 910200300011 |Screw M5X10 P 7S £ °F 5 Sk IR AT M5 X 10 3
2 281298510023 |Dust cover AOMY4-32101 [ 2B 25 AOMY4-32101 1
3 281298510024 |Angle positionerAQ-Z01N1-40291 |4 ff € 7 #58AQ-Z01N1-40291 1
4 910200300017 |Screw M6X12 P 7S £ 5 SRR AT MB X 12 3
5 281298510025 |End cover A1P7-32011 5 ALP7-32011 1
6 281298516003  |nut M39X1.5-B4832-00039 12 REM39X1.5 -B4832-00039 1
7 281298516013  [round nuts with washer 39 g I AEERISTESS Lo 1
8 281298516017 |O-ring OJ¥[582X2.65-26003-08202 1
9 281298516005 |bushing ¥ 4540X82X13.5(DCQ15-04) 1
10 281298516022 |O-ring OJ%FE40X2.65(Z0654-04002) 1
11 281298516016 |bearing 17K 32010UBC 1
12 281298516011 |piston rod body 15 ZEFFADCQ15-08 1
13 281298516020 |U type sealing ring U2 24 [ 40X50X6(FU0613L0) 4
14 281298516021 |support ring F A IR45X50X7(DCQ15-07) 2
15 281298516001 [cylinder assembly &S KDCQ15-1 1
16 281298516002 |slewing bearing 0] % 57 & DCQ15-2 1
17 281298516006 |bearing [ 4% T & Z-32015UBC 1
18 281298516018 [skeleton oil seal R SUX LISXIAZ0301 1
19 281298516004 |Bearing gear shaft YR HIDCQL5-03 1
20 281298516007 |[steering wheel shaft e #DCQ15-05 1
21 910600600038 |pin TF 1445GB91-5x45 2
22 281298516012 |cylindrical pin B4 10x24 1
23 281298516019 |Oil seal h3r65X90X12-5400033-117 2
24 910700600004 |bearing ¥l 30208 2
25 281216020010 |Hub ##DCQ15-06QT 2
26 910700600002 |bearing H7%30206 2
27 281298516015 |washer HpE 25X28X4 2
28 281298516008 |nut FFFEIEREM24x2 2
29 281298516009 |Wheel rim cover #H95522194-32361N 2
30 281298516014 |Rim nut Z01Z1-20201B kHgiE R} 70121-202018B 10
30 281298516023 |Rear wheel stud JE §e WRAE 10

15




281898501009%& I S p% (K D)/Steering axle(KD)

FEINO YmAE/SN Name B WrE/QTY £&¥E/Remarks
A 281216013001 |steering axle % [a]#7(KD) 1
1 281298516020 |Rotary support F-2401001-01Z [ ¥% 37 JBEF-2401001-01Z 1
2 910700600041 [, o= =F TONE BEATIE BRI I 2 48 GB297-32010 1
3 281298516022 [Bush F-2401003-00Z #25F-2401003-00Z 1
4 281298516059 |Round nut M40x1.5 GB/T812  |[Hi%EIMAOX15 GBIT812 1
5 281298516062 |O-ring GB/ T34452.1-92 O % 1/l GB/T3452.1-92 1
6 910700600023 [ oF=0 TONET PR BRST T e 7 4h 8 GB297-32015 1
7 281298516026  |Oil seal GB9877-FB65x90x12  [iifi#{GBIB77-FBE5XI0XL2 2
8 281298516027 |Positioner base F-2401005-03Z |5 fif 1 J#:F-2401005-03Z 1
9 281298516028 [Slotted nut H-3103207-15 JFHg P H-3103207-15 2
10 | 281298516029 |Flat washer F-3103202-00Z *F-4 6 F-3103202-00Z 2
11 910700600002 [ 5P~ =" TN PR PRSI e v 1 4% GB297-30206 2
12 281298516031 |Wheel hub F-3103201-01Z §#1F-3103201-01Z 2
13 910700600040 [ 5P=0"0 O PESTTE ERET M e v 1 4% GB297-30208 2
14 | 281216013001 |Oil seal GB9877-FB90x115x13 i+ GB9I877-FBIOX115x13 1
15 281298516034 [ =70 TTC NE TTERRSU ek g bE-2404301-08Z 1
16 | 281298516035 [>°7"° T SUOT TTEERS ek b hiihF-2401002-03Z 1
17 | 281208516036 | =078 TUET STET T PO Tl ek i oF #4F-2404302-00Z 1
18 281298516037 |Oil seal seat ring F-3103203-03Z | 31144 F-3103203-03Z 2
19 281298516038 EI ll.x[.::?ql A Sedl USIOUAGUAD LEJI:I:?‘L:,Ii,jI/It‘UDIbUKA’UAO 4
20 | 281298516039 |Hub cap F-3103204-00 § 8% F-3103204-00 2
21 281298516040 | Cylinder fitting F-3409100-00Z 4L f £ F-3409100-00Z 2
22 | osiosssie0e0 |TTT B R R e R ERE T
23 281298516061 |Cylindrical pin GB/T119.1-2000  |[F:/4#GB/T119.1-2000 1
24 | 281298516043 [support ring MZ-050025012 ¥ MZ-050025012 2
25 281298516044 |Rack piston rod F-3409001-03Z | 43 ZE#1F-3409001-03Z 1
26 910200300017 [Screw GB70.2-M6x12-8.8 IR£TGB70. 2-M6x12-8. 8 2
27 281298516046 |Hub nut F-3103110-03Z i I8 FIF-3103110-03Z 10
28 281298516047  [Hub bolt F-3103205-03Z 421 F-3103205-03Z 10
29 | 257498516027 [Sensor Vert-X05E6222 121 202 H{| ¢F @ VETFAUSEDESS LEL UETEL
30 257598526046 |Connector JS-3-10 H#:LJS-3-10




2818985010094 Mt S hk/Steering axle

FS/NO YRTB/SN Name 2R %ﬁ%/QT\ £&¥E/Remarks
31 910200200001 |Screw GB70.1-M3x8-8.8 12£TGB70.1-M3x8-8.8 2
32 910200200012 |Screw GB70.1-M4x8-8.8 12£TGB70.1-M4x8-8.8 2
33 281298516050 |Sensor guard F-2404307-01Z AL RS [ 7 B2 F-2404307-01Z 1
34 910600600038 |Cotter pin GB91-5x45 FFO$4GB91-5x45 2
35 910400900009 |Stop washer GB858-40 LEFIEEGB858-40 1
36 281298516052 |Hexagon nut M4 GB/T 6170 N2 EEM4 GB/T 6170 2
37 910200300011 |Screw GB70.2-M5x10-8.8 12£TGB70.2-M5x10-8.8 3




281898501010/MiER R EEE/Accelerator and installation

FFEINO HTL/ISN Name s Wi /QTY %&¥E/Remarks
1 921700100005 |Accelerator FZ3-532-133 niE#sFZ3-532-133 1 Curtis
921700100015 |Accelerator JCTH2-5L S £ JCTH2-5L 1 Inmotion
2 910100300023 Bolt GB5783-M8x25-8.8 121 GB5783-M8x25-8.8 2
3 910400500006 |Spring washer GB93-8 P GBI93-8 2
4 910400100006 |Washer GB97.1-8-200HV B GB97.1-8-200HV 2
5 910300100006 Nut GB6170-M8-10 I2RFGB6170-M8-10 2

16




28189850101 18 HEBHIF&EE/Lifting motor and installation

FE/NO HiFL/SN Name 2 Mg /QTY %&E/Remarks
1 910100300039 |Bolt GB5783-M10x40-8.8 12#:GB5783-M10x40-8.8 2
2 910400500007 |spring washer GB93-10 I EIGBI3-10 6
3 910400100007 |washer GB97.1-10-200HV 145/ GB97.1-10-200HV 2
4 281223511006 |Wheel gear pump W 1
5 920900100138 |Motor(HP) HLHL(HP) 1
6 255032520003 |washer TR 8
7 255032520001 |Cover = 4
8 255032520002 |washer @40xp11x4 HPE p40xp11x4 4
9 910100100034 |Bolt GB5782-M10x55-8.8 12#:GB5782-M10x55-8.8 4
10 255098513251 |Encoder (HP) LA (HP) 1
11 281232521001 |Board( lifting motor) [ AR GRTE LD 1

17




28189850101 2E8%f#RE/hood installation

FFEINO HTL/ISN Name s E/QTY %&¥E/Remarks
1 281721011002 |battery upper cover #H o5 /R A (3D18C) 1 1.6-1.8T
281821011002 |battery upper cover 56 )84 (3D20C) 1 2.0T
2 910300100005 |Nult GB6170-M6-10 W2 RGB6170-M6-10 8
3 255021010016 |welded back floor EMRIES 2
4 255021020003 |Decorate cover i 1
5 255021020046 |Safe ring ¢35 {737 il 35 1
6 910200500053 |Nult GB818-M6x20-4.8 1247 GB818-M6x20-4.8 2
7 255021020020 |knob hF 1
8 910400500005 |spring washer GB93-6 P E GBI3-6 4
9 255021020068 |washer SR 2
10 281821011005 |welded hinge BRI (/) 1
1 11 910100300024 |Nult GB5783-M8x30-8.8 12 GB5783-M8x30-8.8 4
12 910200500056 Nult GB818-M6x35-4.8 1247 GB818-M6x35-4.8 2
13 255021010010 |Lock upper cover T 56 8 1
14 255021020052 |Lock B2 1
| X | 15 910400100005 |washer GB97.1-6-200HV “FHEGB97.1-6-200HV 2
(’@ 16 910400500008 |spring washer GB93-12 BB GBO3-12 1
N [F 7 ?’m/\‘ 17 | 910400100008 |washer GB97.1-12-200HV *F-44 [l GB97.1-12-200HV 1
] j‘ 16 15 18 910300100008 Nult GB6170-M12-10 12 £GB6170-M12-10 1
t&% 19 910200500021 |Nult GB818-M4x10-4.8 1247 GB818-M4x10-4.8 2
i N 20 255021020055  |Fixing Board SR 1
/ 21 255021020021 Knob(inside) HF(H) 1
2 22 910100300023 Bolt GB5783-M8x25-8.8 12 GB5783-M8x25-8.8 6
256937511003 Seats AH2-2A JERFAH2-2A 1
256937511004 Seats AH2-3AB PEFRFAH2-3AB 1 %% /optional
23 255037510001 |Seats BF2-1A JER (FEEBF2-1A) 1 i%%%/optional
255037510003 |Seats (comfort)BF2-2A T (FFFBF2-2A) 1 %% /optional
255037510004 |Seat (damping type)BF2-3AB JER (FE=EBF2-3AB) 1 %3 /optional
24 910400500006 |spring washer GB93-8 I GB93-8 10
25 910400100006 |washer GB97.1-8-200HV “F#EGB97.1-8-200HV 10
26 255021020054 |washe A 2

18




28189850101 2E8%f#RE/hood installation

R2/NO RR/SN Name LFR WE/QTY %&¥E/Remarks
27 255021020045 |Board AR 2
28 255021020043  |Bolt e 2
29 281821011006 |welded hinge BEERER () 1
30 910700900001 |Axle GE12E KIS HAGEL12E 2
31 910300100006 |Nut GB6170-M8-10 128GB6170-M8-10 2
32 940400100030  |Spring 200N(D620) =B 200N(D620) 1
33 940400100031  |Spring 500N(D620) SEHEES00N(D620)- B8 1

19




281898501013 A itk/Offside door

R2/NO RR/SN Name LFR WE/QTY %&¥E/Remarks

1 281721011008 [|Right side plate welding (3D18C) |AMIRIEE(3D18C) 1

281821011008 |Right side plate welding (3D20C) |AMIRIEE(3D20C) 1
2 505621510004 |Ventilation hole (right) BXFLEAG) 1
3 910200500052 |Nut GB818-M6x16-4.8 12£TGB818-M6x16-4.8 2
4 910400500005 |spring washer GB93-6 SHEEHVEIGBI3-6 2
5 910200500052  |Nut GB818-M6x16-4.8 12£TGB818-M6x16-4.8 2
6 505621510004 |Ventilation hole (right) BXFLE) 1
7 255021021075 |Cushion sleeve ZhE 1
8 255018020010 |Rubber pad BRE 3
9 281821021023 [Conical rubber head SEFCIRARSL 2
10 281821021025 |Fixing sleeve BEEE 1
11 910200400019 |Screw GB70.3-M6x25-8.8 125TGB70.3-M6x25-8.8 1

20




281898501014 £ M|tk /Left side door

B/NO| RR/SN Name LFR WE/QTY %&¥E/Remarks
1 255021010015 |welded pothook RS (L) 1
2 910400100005 |washer GB97.1-6-200HV V445 GB97.1-6-200HV 2
3 910400500005 |spring washer GB93-6 P E GBI3-6 2
4 910200500052 |Nut GB818-M6x16-4.8 1247 GB818-M6x16-4.8 2
5 505621510004 |Ventilation hole (right) HRAL) 1
6 940600100005 |Magnetic steel ®18x3 WA D18x3 1
. 281721012003 |welded door(left-LI1) MR JE 2 (L8C /e L H) 1 1.6-1.8T
281821012003 |welded door(left-LI) FEAAR J54 (3D20C-41 Hi) 1 2.0T
8 281821021023 |Conical rubber head HETEAZR Sk 2
9 910200400019 |Screw GB70.3-M6x25-8.8 1247 GB70.3-M6x25-8.8 1
10 281821021025 |Fixing sleeve [&] 7 & 1
11 255018020010 |Rubber pad i 3
12 255021021075 |Cushion sleeve ZEPEE 1

21




2818985010151& &/Valve cover

B/NO| RR/SN Name LFR WE/QTY %&¥E/Remarks
1 251221020051 |Fixed support z8 1
2 910400100005 |Washer GB97.1-6-200HV J# GB97.1-6-200HV 2
3 910400500005 |Spring washer GB93-6 SEEEHVE GB93-6 2
4 910200500053 |Scerw GB818-M6x20-4.8 #25T GB818-M6x20-4.8 2
5 281821021002 |hood TBHPE(20C) 1
6 940400400001 |Reed nut M6 EHyEn M6 2
7 910200500052 |Scerw GB818-M6x16-4.8 #25T GB818-M6x16-4.8 2
8 281821022001 |Upper shield (20C) B E(20C) 1
9 255024520065 |Rubber sheath BRE 2
10 255024520063 |CoverD EOH= 2

22




281898501016 4% HED/Frame assembly

R2/NO RR/SN Name LFR WE/QTY %&¥E/Remarks
L 281721511001 |Welded frame ERIEL18C 1 1.6-1.8T
281821511001 |Welded frame ZELREE20C 1 2.0T
2 251222021078 |Cover SKT-30 FLESKT-30 3
3 281821521091 |Motor shield LI AR 1
4 910400100006 |Washer GB97.1-8-200HV HAEIGBI7.1-8-200HV 7
5 910400500006 |spring washer GB93-8 JREEHEGBO3-8 11
6 910100300020 |Bolt GB5783-M8x16-8.8 12 GB5783-M8x16-8.8 11
7 281821511004 |Welded cover RIS () 1
8 910400200004 |Washer GB96.1-10-200HV K HPE GB96.1-10-200HV 4
9 910400500007 |spring washer GB93-10 JAEEHEIGBI3-10 4
10 910100300035 |Bolt GB5783-M10x30-8.8 #2t£GB5783-M10x30-8.8 4
11 281821511009 |Welded instrument shelf {SFRERIEE(20C) 1
12 940801500001  |M6 nut M6-RTUIRE 4
13 281821511006 |Welded cover =RIESEH) 1
14 910200200058 |Screw GB70.1-M8x25-8.8 124TGB70.1-M8x25-8.8 4
15 910400200003 |Washer GB97.1-8-200HV A#HEGB96.1-8-200HV 4
16 255021520107 |Cushion ®140xd13x25 LZ PP ED140xD13x25 4
17 941100100001 |Screw GB70.1-M8x12-8.8 1247 GB70.1-M8x12-8.8 3
18 281821501101 |Baffle welding (front right) EIRIES (B 1
19 910100300055 |Bolt GB5783-M12x55-8.8 12t GB5783-M12x55-8.8 2
20 281221521092 |Steel rod G 2
21 281221521065 |Cap cover L 1
22 941100100009 |Screw M6x12-8.8 24T M6x12-8.8 8
23 281221521052 |Cover ER(ERSE) 1
24 910100300069 |Bolt GB5783-M16x35-8.8 122 GB5783-M16x35-8.8 2
25 940400400002 |Leaf spring nut M8-t(2-4) R AZEFMB-1(2-4) 3
26 281221521051 |Fixed bracket Bz 28 1
27 281821521018 |Connecting plate (front bottom)  |iEZEHR(BIJEK) 1
28 940400400001  |Spring nut M6 % B2 BEM6 4

23




2818985010174 T4 # M /Overhead guard and installation

R2/NO RR/SN Name LFR WE/QTY %&¥E/Remarks
1 256822021030 |Left headlamp bracket(30Q) ERIT52ZR(30Q%%T) 1
2 910400100006 |Washer GB97.1-8-200HV FHEIGBI7.1-8-200HV 8
3 910400500006 |Spring washer GB93-8 SHEEHVEIGBI3-8 8
4 910200200057 |Screw GB70.1-M8x20-8.8 125TGB70.1-M8x20-8.8 8
5 256822021029 [Right headlamp bracket(30Q) ARITZEE(30Q%EER) 1
6 255022020003 |Headlights through coils KIT SRR 1
; 281822011001 |The welding of top guard TR S 1 FE3D20C
281722011001 |The welding of top guard FIRRIRS 1 FE3D18C
8 255022020002 |Protective cover 2 MirE— ((BRE) 2
9 252022020050 |Protective tape FEERREE L 1
10 255022020004 |Protective tape BEITHEE 2
11 255022020001 |Protective cover 1 iR E—(REE) 1
12 910400500008 |Spring washer GB93-12 JEEEEWVEIGBO3-12 4
13 910400100008 [, = ' TS PP EaEGB97.1-12-200HV 8
14 910200200098 |Screw GB70.1 M12x30-8.8 $2£TGB70.1-M12x30-8.8 8
15 255022020029 |Handle BF 1
16 910301300003 |Nuts GB17880.1-M8x18 $23GB17880.1-M8x18 2
17 253522020024 |Cover 30 FLZ30 1
18 255056510001 |Rear handle switch BIRFEFX 1
19 910400500005 |Spring washer GB93-6 JHEEIEIGBI3-6 2
20 910400100005 |Washer GB97.1-6-200HV FHEIGBI7.1-6-200HV 2
21 910200200036 |Screw GB70.1-M6x20-8.8 125TGB70.1-M6x20-8.8 2

24




281898501018 #rEEEEHL/Counter weight assembly

R2/NO RR/SN Name LFR WE/QTY %&¥E/Remarks

1 281823021002 |cover Bz kS 1

2 281223021006 |bolt =RIERE 2
281823021006 |Weight for balance (1.6t) SEEER(1.6t) 1 1.6TEEES

3 281823021008 |Weight for balance (1.8t) F1E7EE(1.8t) 1 [TOTEEETTE
281823021001 |Weight for balance (2.0t) SE{EER(2.01) 1 P.OTERER/1.8TEEEE

4 255023020006 |adjusting shim (L ) 2

5 941100100010 |screw M6X20-8.8 $2£TM6X20-8.8 2

6 255023020007 |washer ®54xd25x4 HEDPE0xD25%8 2

7 910400500013 |spring washer GB93-24 SHEHVEIGB93-24 2

8 910100100101 |bolt GB5782-M24x100-8.8 1E$GB5782-M24x100-8.8 2

9 910601000002 |spring pin $HEHGB4329-5x105 2

10 252123024011 |traction pin ZE35|#2(20H) 1

25




28189850101 9}titR¥%ED Pedal assembly

R2/NO RR/SN Name LFR BR/QTY &iE/Remarks
1 255018020005 |Cushion HotRER 1
2 281818011001 |Floor welding (front) BIRIES 1
3 255018020010 |Rubber pad e ezt 10
4 941100100001 |Screw M8x12-8.8 125TM8x12-8.8
5 255018020006 |Foot pedal FEERIER
6 281818011002 |Floor welding (rear) SRR S

26




2818985010204z #IE#R/Control panel

R2/NO RR/SN Name LFR WE/QTY %&¥E/Remarks
1 940400400001  [M6 nut M6-RTIREG 10
2 940400400001  |M6 nut M6R AR 2
3 281810021001 |Shield (20C) {%7¢ 5(3D20C) 1
4 941100100009 |Bolt M6x12-8.8 $2£TM6x12-8.8 19
5 255010020004 |Tool box SO 1
6 910200500040 |Nut GB818-M5x16-4.8 12£TGB818-M5x16-4.8 2
7 255010020005 |Front cover e 1
8 255010020006 Rear cover = 1

27




281898501021 % B4 [ IR #E 4N (—BX)/Multiple directional control valve (bigeminy)

R2/NO RR/SN Name LFR WE/QTY %&¥E/Remarks
1 910100300036 |Bolt GB5783-M10x25-8.8 12 GB5783-M10x25-8.8 3
2 910400500007 |spring washer GB93-10 I EIGBI3-10 6
3 910400100007 |washer GB97.1-10-200HV 545 GB97.1-10-200HV 6
4 281224511002 |Multi way valve (two combined) |2 & (k) 1
4 281224513002 | ey vewve TOWO T SOTTIONN — g ae e (of o ) 1 CEi%i#:
5 910100300009 |Bolt GB5783-M6x12-8.8 124 GB5783-M6x12-8.8 5
6 910400500005 |spring washer GB93-6 P E GBI3-6 7
7 910400100005 |washer GB97.1-6-200HV P H4pE GB97.1-6-200HV 9
8 255024510009 |Axle ®16x168 W H 4D 16x168 1
9 281224511001 |Frame assembly R S 2R & 1
10 910300500005 |Nut GB889.1-M10-10 12 +}GB889.1-M10-10 2
11 910100300035 |Bolt GB5783-M10x20-8.8 1242 GB5783-M10x20-8.8 2
12 941100800001 |Axle B4.75x20-c1B H4#B4.75x20-c1B 4
13 910600600011 |Axle GB91-2x12 JFO445GB91-2x12 4
14 255025020003  |joint B3k 2
15 910300100006  |Nut GB6170-M8-10 12£GB6170-M8-10 2
16 281824521017 |Link pole T 2
17 940500100006 |Cover ®16xd18x15-SF-1 HEH5EDP16xD18x15-SF-1 4
18 255024510004 |Welded joystick(lifting) B FF RS (2T 1
19 255024520022 |Handle ball(lifting) FHIER (2T 1
20 255024510005 |Welded joystick(slope) BRFT G (R 1
21 255024520023 |Handle ball(slope) FARER (A 1
22 255024520028 |Cover LHES 2
23 281224521001 |Fixing plate [i5] 58 R (B 47 =) 1
24 A Handle Axle ¢10x60 Fifhe10x60 1 AN R A
25 A Spring JE 5% 1 AN Fl R A
26 A Axle ¢18x27.5 HH 4he18x27.5 1 AN BRI
27 A Handle FiR 1 AN Fl R A
28 A Spring axle GB879.1-3x16 FPE R FHA5GB879.1-3x16 1 AR
29 255024510006 |Handle AR TFAT SR 1 14 /Inc.24-28
30 255098514001 |Solenoid Valve Assembly (24V) | e i 4 5% (24V) 1 FR T 1 A

28




281898501023% B4 [ IR\ (= BX)/Multiple directional control valve (trigeminy)

FFEINO HTL/ISN Name s Wi /QTY %&¥E/Remarks

1 910100300036 |Bolt GB5783-M10x25-8.8 12 GB5783-M10x25-8.8 3
2 910400500007 |spring washer GB93-10 I EIGBI3-10 6
3 910400100007 |washer GB97.1-10-200HV P B GB97.1-10-200HV 6
4 281225011002 [Multi way valve (three combined) |Z #®(=1¢) 1

4 281225002001 |Multi way valve (three solenoid val\ =3¢ £ % & (FEL R 7)) 1 CE/TSG81
zkg 5 910100300009 Bolt GB5783-M6x12-8.8 12+ GB5783-M6x12-8.8 5
4 1}? 6 910400500005 |spring washer GB93-6 P E GBI3-6 7
2/_ f,". " 7 910400100005 |washer GB97.1-6-200HV V- GB97.1-6-200HV 9
f_,;,,-’ L 8 255024510009 |Axle d16x168 W HHD16x168 1
.j.«;f / | 9 281224511001 |Frame assembly R S 2R & 1
/ / 10 910300500005 |Nut GB889.1-M10-10 B2 1}GB889.1-M10-10 2
fi | ‘ r{ / 3 11 910100300035 |Bolt GB5783-M10x20-8.8 12 GB5783-M10x20-8.8 2
) : 12 941100800001 |Axle B4.75x20-c1B #H%hB4.75x20-c1B 6
13 910600600011 |Axle GB91-2x12 JFH#GB91-2x12 6
14 255025020003  [Joint 3k 3
15 910300100006 |Nut GB6170-M8-10 12 £+GB6170-M8-10 3
16 281824521017 |Connecting rod BT 3
17 940500100006 |Sleeve ®16xP18x15-SF-1 B E5ED16xP18x15-SF-1 6
18 255024510004 |Control lever welding (lifting) B FF RS (2T 1
19 255024520022 |Handle ball ( lifting ) FEERGET) 1
20 255024510005 |Control lever welding (slope) BN IRE (R 1
21 255024520023 |Handle ball(slope) FHEER(BIRD 1
22 255025010001 :,\UHIJUI lever welding ( acCessory ﬁ%?}}\ﬂﬁ%é\()ﬁ,ﬁ:l) 1
23 255025020002 [Handle ball (accessory 1) FHEER(EHEL) 1
24 255024520028 |Sleeve e 1
25 281224521001 |Fixing seat [i] 78 BBL(97 47 ) 1

26 A Handle axle@10x60 Fifhe10x60 1 AN R A

27 A Spring JE 5% 1 AN Fl R A

28 A Axle ¢18x27.5 H HAhe18x27.5 1 AN R A

29 A Handle T 1 AR

30 A Dowel pin GB879.1-3x16 FPEF A5 GB879.1-3x16 1 A B R

29




281898501023% B4 [ IR\ (= BX)/Multiple directional control valve (trigeminy)

FFE/NO %RFE/SN Name L @ﬁé/QT\ £Z1E/Remarks
31 255024510006 |Handle assembly B T A S B 1 5 /Inc.24-28
32 281225010001 |Joint 10-M20x1.5-M16x1.5-60° |33k (47E %5)10-M20x1.5-M16x1.5 1
33 255023510007 |Joint 10-M20x1.5-M16x1.5-60° |3k (8iE %)10-M20x1.5-M16x1.5-| 1
34 255098514001 [Solenoid Valve Assembly (24V) | Ha 4 i s i (24V) 1 FELTE 105 F 4

30




2818985010242 & [a] I EEZA (FUBX) /Multiple directional control valve(four joint)

R2/NO RR/SN Name LFR WE/QTY %&¥E/Remarks

1 910100300036 |Bolt GB5783-M10x25-8.8 1242 GB5783-M10x25-8.8 3

2 910400500007 |spring washer GB93-10 IHEEREGBI3-10 6

3 910400100007 |washer GB97.1-10-200HV HAEIGBI7.1-10-200HV 6

4 281225511002 [Multi way valve (four combined) |ZE&iE(FUEX) 1

4 281225502001 |Multi way valve (four solenoid valvd PUBXZ2 25 (2 R4 1E) 1 CE

5 910100300009 |Bolt GB5783-M6x12-8.8 #2+£GB5783-M6x12-8.8 5

6 910400500005 |spring washer GB93-6 SHEEHVEIGBI3-6 7

7 910400100005 |washer GB97.1-6-200HV B GBI7.1-6-200HV 9

8 255024510009 |Axle ®16x168 HHED16x168 1

9 281224511001 |Frame assembly M2 ZRIR S 1

10 910300500005 |Nut GB889.1-M10-10 $23GB889.1-M10-10 2

11 910100300035 |Bolt GB5783-M10x20-8.8 #2t$GB5783-M10x20-8.8 2

12 941100800001 |Axle B4.75x20-c1B #54HB4.75x20-c1B 8

13 910600600011 |Axle GB91-2x12 FrO$#HGB91-2x12 8

14 255025020003  |Joint L 4

15 910300100006 |Nut GB6170-M8-10 #2/GB6170-M8-10 4

16 281824521017 |Connecting rod TR 4

17 940500100006 |Sleeve ®16xd18x15-SF-1 EE5EDP16xP18x15-SF-1 8

18 255024510004 |Control lever welding(lifting ) BYMTESEF) 1

19 255024520022 |Handle ball(lifting) FAREK(EET) 1

20 255024510005 |Control lever welding(slope ) BIMTHES(TRD 1

21 255024520023 |Handle ball (slope) FHRER(IRR) 1

22 255025010001 |Control lever welding(accessory 1)[I=MFIEES(EEL) 1

23 255025020002 |Handle ball( accessory 1) FHRBR(BEL) 1

24 255025510001 |Control lever welding ( accessory J1I2MTFIES(BE2) 1

25 255025520002 [Handle ball( accessory?2) FiEk(EE2) 1

26 281224521001 |Fixing seat EIER(BHIFE) 1

27 A Handle ¢10x60 FiRiHe10x60 1 AN BRI
28 A Spring £ 1 AN BRI
29 A Axle ¢18x27.5 HEHe18x27.5 1 AN I
30 A Handle FiA 1 AR (it

31




2818985010242 & [a] I EEZA (FUBX) /Multiple directional control valve(four joint)

R2/NO RR/SN Name LFR WE/QTY %&¥E/Remarks
31 A Dowel pin GB879.1-3x16 P M 44GB879.1-3x16 1 AN EUp R ik
32 255024510006 |Handle assembly ey =y 1 A% /Inc.24-28
33 281225010001 |Joint 10-M20x1.5-M16x1.5-60° |3k (8iE %)10-M20x1.5-M16x1.5-| 2
34 255023510007 |Joint 10-M20x1.5-M16x1.5-60° |43 (%l 5E 25)10-M20x1.5-M16x1.5-| 2
35 255098514001 [Solenoid Valve Assembly (24V) | Ha# & 5 5% (24V) 1 R T 1 5 R A2

32




281898501025% Ik & 4i/Hydraulic system

B/NO| RR/SN Name LFR WE/QTY %&¥E/Remarks
1 253645219006 |Hydraulic hose assembly (135°)15 :o‘lﬂ}:EE':"—u,'\IJX,U.JD A
2 283323511001 |Speed limit valve XSF-F16L-30  |BRIEEXSF-F16L-30 1
3 283323511020 |Speed limit valve joint assembly |PRiEEESLE 1
4 910100300023 |Bolt GB5783-M8x25-8.8 1242 GB5783-M8x25-8.8 1
5 910400100006 |Washer GB97.1-8-200HV B GB97.1-8-200HV 3
6 910400500006 |spring washer GB93-8 JREEHEGBO3-8 3
7 255023520021  |Rubber hose BRE (ElH) 1
8 911000600004 |Hose clamp QC/T390-(34-38) KEHEQC/T390-(34-38) 2
9 283323520010 |Hydraulic hose assembly (90°)10-1] PUT & ev(90 JIT-LZ000- IST-Za
10 283323520002 |Joint 10-G1/4-M16x1.5-60° #2531 (8)10-G1/4-M16x1.5-24° 2
11 910800900004 |Washer JB982-14 HEHEIBIS2-14 2
12 281823521001 |Hydraulic hose assembly (90°)10-U&EE = A4 (90°)10-L3050-1SC-24] 1
13 281823521004 |Hydraulic hose assembly 10-L750-i&E& S A% (E)10-L750-1SC-24° 4
14 282323520006 |Joint 10-G1/4 - M16x1.5-24° L (BEDS)10-G1/4-M16x1.5-24°| 3
15 281823521006 |Joint 10-G1/4 - M16x1.5-24° 3L (8)10-G1/4 - M16x1.5-24° 2
16 281823521007 |Hydraulic hose assembly (90°)15-Li&EE ERK(135°)15-L300-2SC-241 1
17 281223521008 |Rubber hose e (R3H) 1
18 911000600006 |Hose clamp QC/T390-(40-45) K$EQC/T390-(40-45) 2
19 900200401001 |Oil return hose 13x5 B 13%5 1 L=1100
20 911000600003 |Hose clamp QC/T390-(22-26) K2$EQC/T390-(22-26) 2
21 281823521002 |Hydraulic hose assembly (90°)10-1[/&/EE /& A%(90°)10-L1200-1SC-24 | 1
22 281823521003 |Hydraulic hose assembly (90°)8-L1i&EE 2 %,(90°)8-L1220-1SC-24° 1
23 281823521005 |Hydraulic hose assembly (90°)10-L3& & SA%(90°)10-L450-1SC-24° | 2
24 281823511003  |Multi way valve Oil enter hose ZRETERNEIRS 1
25 910200200057 |Screw GB70.1-M8x20-8.8 12£TGB70.1-M8x20-8.8 2
26 281823511001 |Slope steel pipe {REINE 1
27 255023510008  |Joint 11-M20x1.5-0 L (BEZS)11-M20x1.5-0 1
28 282323520008 |Joint10-M20x1.5-M16x1.5-24°  [#2L(BiREES)10-M20x1.5-M16x1.5-] 2
29 283323520008 |Joint 15-G1/2-M22x1.5-24° 123L(B)15-G1/2-M22x1.5-24° 1
30 281223511006 |Gear pump IR (KChE) 1
31 255023510005 |Joint 25-G1-$32 L (% m35)25-G1-932 1

33




281898501025% Ik & 4i/Hydraulic system

FEINO #RE8/SN Name 2R ME/QTY &¥E/Remark
32 251223520030 |Joint 12-2xM22x1.5-60° 3L (8)15-M22x1.5-M22x1.5-24° 1
33 251223520033  |Joint 8-M20x1.5-M16x1.5-24° 231 (89)8-M20x1.5-M16x1.5-24° 2
34 251223520122 |Joint 12-M20x1.5-M22x1.5-24°  [##3k(E)12-M20x1.5-M22x1.5-24° 1
35 255023510002  |Joint 16-M22x1.5-$25 L (FE1A)25)16-M22x1.5-025 1
36 253623521013  |Joint 6-M12x1.5-M14x1.5-24° L (EES)6-M12x1.5-M14x1.5-2] 1
37 251223510003  |Joint 6-G1/4 - M14x1.5-24° 123 (BED)6-G1/4-M14x1.5-24° 1

34




281898501026 TE;MfE3E B R Te/Working cylinder mechanism and installation

FEINO #RE8/SN Name 2R ME/QTY &¥E/Remark
1 910100100018 |Bolt GB5782-M8x25-8.8 122 GB5782-M8x25-8.8 10
2 910400500006  |Spring washer GB93-8 BAEEMEEIGBI3-8 10
3 910400100006 |washer GB97.1-8-200HV B GB97.1-8-200HV 10
4 255019020013 |Sealing gasket 204x134x1.5-R  |Z$4#2204x134x1.5-R 1
5 281819011003 |Cover plate welding =RIEE CHE) 1
6 281219021011 |Refuel Piston piINEERS 1
7 911000600002 |Hoop QC/T390-(13-16) KEFEQC/T390-(13-16) 1
8 900200401007  |Oil return hose ®12X3 [EHRED12X3 1 L=1500
9 253519010005 |Respirator HS0403 ¥Rk EEHS0403 1
10 255019010004 |Screen filter Wi e 1
11 281819021020 |Return filter element LX32-20 [ETNEEpRE Y 1
12 255019020015 |washer JB982-20 HOHEM20x1.5 1
13 281819011001 |Working cylinder welding HERS 1

35




281898501027l J48 /Mast(standard mast)

FS/NO YRTB/SN Name 2R %ﬁ%/QT\ £&¥E/Remarks
1 281844011001 |Outer mast 2500 AN JZRIRE2500 1 H=2500
1 281844011002 |Outer mast 2700 SN JBRIE 2700 1 H=2700
1 281844011003 |Outer mast 3000 AN JZRIZE3000 1 H=3000
1 281844011004 |Outer mast 3300 SN JBRIEE3300 1 H=3300
1 281844011005 |Outer mast 3500 AN JZRIRE3500 1 H=3500
1 281844011006 |Outer mast 3700 SN JBRIE 3700 1 H=3700
1 281844011007 |Outer mast 4000 AN JZRIZE4000 1 H=4000
1 281844011008 |Outer mast 4300 SN JBRIE 54300 1 H=4300
1 281844011009 |Outer mast 4500 AN JZRIRE4500 1 H=4500
1 281844011010 |Outer mast 5000 SN JBRIEE5000 1 H=5000
2 252144024001 |Adjusting pad t=0.2 SERIEEEH=0.2 4
2 252144024002 |Adjusting pad t=0.5 S8R RIEEIM=0.5 4
2 252144024003 |Adjusting pad t=1 SERRIEEH=1.0 4
3 940200300061 |Composite roller ©78.80-range=40 2 &i&5®78.80-range=40-NTQJ 4 optional/iE R
3 940200300062 |Composite roller ®79.10-range=40 S5 &84 ®79.10-range=40-NTQJ 4 optional/i& M
3 940200300063 |Composite roller ©79.40-range=40 2 &R ®79.40-range=40-NTQJ 4 optional/iE
4 910401300022 |Elastic retaining ring GB894.1-45 f{#iFa# 4B GB894.1-45 4
5 255044010057  |Axled30x82 HHIHD30x82 4
6 910400500007 |Washer GB93-10 IEEHEIGBI3-10 4
7 910100100054  |Bolt GB5783-M10x20-8.8 1242 GB5783-M10x20-8.8 4
8 910400500008 |Washer GB93-12 HESHEIGBI3-12 4
9 910400100008 |Washer GB97.1-12-200HV FHEIGBI7.1-12-200HV 4
10 282344020001 |Install pin shaft A 2
11 282344020003 |Wear resistant sleeve ®45X ®35X|fiiEED45xP35x30 2
12 281844012001 |Inner mast AIIZRIE S 2500 1 H=2500
12 281844012002 |Inner mast P JZRIE 42700 1 H=2700
12 281844012003 |Inner mast M IZRIEE3000 1 H=3000
12 281844012004  |Inner mast P9I 221243300 1 H=3300
12 281844012005 |Inner mast M IZRIEE3500 1 H=3500
12 281844012006 |Inner mast P9 JZRIE 43700 1 H=3700
12 281844012007 |Inner mast M IZRIEE4000 1 H=4000

36




2818985010274l J48 /Mast(standard mast)

R2/NO RR/SN Name LFR WE/QTY %&¥E/Remarks
12 281844012008 |Inner mast NI JEEI§ 54300 1 H=4300
12 281844012009 |Inner mast 9] J2RI8 44500 1 H=4500
12 281844012010 |Inner mast NI J5EI§ 55000 1 H=5000

37




281898501028 HERR /Mast lifting pipeline(standard mast)

FS/NO YRTB/SN Name 2R &%/QT\ £&¥E/Remarks
1 255044020043 |Hoop13 =513 5
% 2 255044020042 |Press plate EfR 4
@L I 3 921600400001  |Strip 4x250 554250 4
4 900200301004  |Hose 13x1.5/PE L=1350 # % 13x1.5/PE L=1350 1 H=2500
T ul 4 900200301004  |Hose 13x1.5/PE L=1480 #: % 13x1.5/PE L=1480 1 H=2700
4 900200301004  |Hose 13x1.5/PE L=1530 # % 13x1.5/PE L=1530 1 H=3000
)= 4 900200301004  |Hose 13x1.5/PE L=1570 # % 13x1.5/PE L=1570 1 H=3300
4 900200301004  |Hose 13x1.5/PE L=1730 #.%13x1.5/PE L=1730 1 H=3500
3 4 900200301004  |Hose 13x1.5/PE L=1830 #: % 13x1.5/PE L=1830 1 H=3700
4 900200301004  |Hose 13x1.5/PE L=2080 # % 13x1.5/PE L=2080 1 H=4000
4 900200301004  |Hose 13x1.5/PE L=2230 # % 13x1.5/PE 1=2230 1 H=4300
P 4 900200301004  |Hose 13x1.5/PE L=2330 # %13x1.5/PE 1=2330 1 H=4500
4,/ 4 900200301004  |Hose 13x1.5/PE L=2550 # % 13x1.5/PE L=2550 1 H=5000
6 5 921600400003  |Strip P-N156-00646 LA (E30)P-N156-00646 3
- 6 900200301004  |Hose 13x1.5/PE L=700 #: % 13x1.5/PE L=700 1 H=2500
j 6 900200301004  |Hose 13x1.5/PE L=830 #: %13x1.5/PE L=830 1 H=2700
] . 7 6 900200301004  |Hose 13x1.5/PE L=880 #: % 13x1.5/PE =880 1 H=3000
e 6 | 900200301004 |Hose 13x1.5/PE L=920 4% 13x1. 5/PE_L=920 1 H=3300
H a 6 900200301004  |Hose 13x1.5/PE L=1080 # % 13x1.5/PE L=1080 1 H=3500
N H 6 900200301004  |Hose 13x1.5/PE L=1180 # % 13x1.5/PE L=1180 1 H=3700
| n 6 900200301004  |Hose 13x1.5/PE L=1430 # % 13x1.5/PE L=1430 1 H=4000
6 900200301004  |Hose 13x1.5/PE L=1580 # % 13x1.5/PE L=1580 1 H=4300
/ﬁf‘" 6 900200301004  |Hose 13x1.5/PE L=1680 # %13x1.5/PE L=1680 1 H=4500
B 6 900200301004  |Hose 13x1.5/PE L=1710 # % 13x1.5/PE L=1710 1 H=5000
7 255044020118  |Joint EL(=®) 1
@j 8 900200301004  |Hose 13x1.5/PE L=2000 # % 13x1.5/PE L=2000 1
8 'u,‘13 9 281844529003 |Hydraulic hose assembly (135°)15]i&/E& & AK(135°)15-L680-25C-249 1
_ 10 251223520030 |Joint 15-M22x1.5-M22x1.5-24°  |#£3L(E)15-M22x1.5-M22x1.5-24° 1
11 251244019001  |Joint-24° BESL(Z@)-24° 1
12 281844529001 |Hydraulic hose assembly 12-L310{/&E&E S (EH)12-L310-25C-24° 1
13 251244029002 |60L stop valve 6OL ] 1

38




2818985010295 ¥ 28/ FORK CARRIER (standard mast)

FE/NO HiFL/SN Name 2 BR/QTY %&¥E/Remarks
1 255040510001 |Load backrest welding FHERERIEA(1040%x986) 1
2 910400100009 |Washer GB97.1-14-200HV FHEGBI7.1-14-200HV 8
3 910400500009 |Washer GB93-14 HEHEIGBI3-14 8
4 910100300062  |Bolt GB5783-M14x30-8.8 1242 GB5783-M14x30-8.8 8
5 910401300022 |Circlip GB894.1-45 4 FH #0414 B GB894.1-45 4
6 940200300061 |Composite roller ®78.80-range=40 5 &84 $78.80-range=40-NTQJ 4 optional/i& it
6 940200300062 |Composite roller ©79.10-range=40 2 &R ®79.10-range=40-NTQJ 4 optional /&t
6 940200300063 |Composite roller $79.40-range=40 5 &84 $79.40-range=40-NTQJ 4 optional/i& it
7 910200200119 |Screw GB70.1 M16x30-8.8 #2£TGB70.1-M16x30-8.8 1
11 8 910400500010 |Washer GB93-16 IEBEGBI3-16 1
9 910401300018 |Circlip GB894.1-35 R MY EIGB894.1-35 2
10 940200100043  |Main roller ® 78.80 x ® 35 x22. 5 |F&FED78.80xD35x22 59 MR 2 optional /&t
10 940200100044  |Main roller ® 79.1 x ® 35x22. 5 |EZFHD79.1xD35x22. 5(9MEB&I1°)| 2 optional /& it
10 940200100039  |Main roller ® 79.4 x ® 35x22. 5 |FRHELD79.1xD35x22. 5(9MEFRI1)| 2 optional /3 it
11 281838011001 |Fork carrier weldind (standard ma| 5% X 22454 (W5 b 138) 1

39




281898501030LEMINNERE (FFEEIJER) /Single attached line (standard mast)

FEINO YmAE/SN Name B WrE/QTY £&¥E/Remarks
1 910100100056  |Bolt GB5782-M12x90-8.8 #2+£GB5782-M12x90-8.8 1
2 910400500008  |Spring washer GB93-12 SEEHVEIGBI3-12 1
3 910400100008  |WasherGB97.1-12-200HV T EGBI7.1-12-200HV 1
4 255030520022 [Sleeve ®22x® 13x56 THED22xP13x56 1
5 255030520021  |Pulley ®110x27 B D110x27 (BAtE) 2
6 910200200059  |ScrewGB70.1-M8x30-8.8 $2£7GB70.1-M8x30-8.8 3
7 910400500006  |Spring washer GB93-8 IHEREGBI3-8 3
8 255028520034  |hose immobilization lump REEER 1
9 255028520035 |Pipe clamp munting plate SR 1
10 281827529601 |Hydraulic hose assembly 10-L337( i /& & &4 () 10-L3370-1SC-24° 2 H=2500
10 281827529602  |Hydraulic hose assembly 10-L351( 3 & = i (E)10-L3510-1SC-24° 2 H=2700
10 281827529603 |Hydraulic hose assembly 10-L380( i /& & &4 i%(E)10-L3800-1SC-24° 2 H=3000
10 281827529604  |Hydraulic hose assembly 10-L4200 % i & = /() 10-L4200-1SC-24° 2 H=3300
10 281827529605 |Hydraulic hose assembly 10-L430( i & & &4 %(#)10-L4300-1SC-24° 2 H=3500
10 281827529606 |Hydraulic hose assembly 10-L4500 3 i & = /() 10-L4500-1SC-24° 2 H=3700
10 281827529607 |Hydraulic hose assembly 10-L490( ¥ & & &4 () 10-L4900-1SC-24° 2 H=4000
10 281827529608  |Hydraulic hose assembly 10-L5200 3 i & = /(&) 10-L5200-1SC-24° 2 H=4300
10 281827529609 |Hydraulic hose assembly 10-L550( ¥ & & &4 () 10-L5500-1SC-24° 2 H=4500
10 281827529610 |Hydraulic hose assembly 10-L595( 3 i & = /() 10-L5950-1SC-24° 2 H=5000
11 251230520010 |Joint 8-M16x1.5-M18x1.5-24° 3k (B %5)8-2xM16x1.5-24° 2
12 254127520001 |Install plate TRIR 1
13 910400100006 |washer GB97.1-8-200HV B GBI7.1-8-200HV 2
14 910800100001 |Oring 9.5x1.8 OftZFE-A9.5x1.8 4
15 251242520002 |Hydraulic hose assembly(90°)12-L{% 5 iS4 & A(90° )12-L500-1SC-4 2
16 255042510004  |Side shiifter assembly(LH) MIFEEERRL(LH) 1 |#%%/optional
16 255042510001 |Side shiifter assembly(LD) FB2&= Ak (LD) 1 &% /optional
16 255042510002 |Side shiifter assembly(CASCADE) [{lf588/=\ m(-EEf=4%) 1 e /optional

40




28189850103 1M MINMNE R LZEEGFT I IZR)/Doble pipeline installation (standard mast)

7

FS/NO YmAE/SN Name 2R WE/QTY £&¥E/Remarks
1 910100300052 Bolt GB5783 M12x40-8.8 $2 4 GB5783-M12x40-8. 8 1
2 910400500008  [Spring washer GB93-12 7 # E GB93-12 1
5 3 910400200005  |The flat washer GB97.1-12-200HV| 34 || GB97. 1-12-200HV 1
4 255044520081  [Bushing ®22x®13x28 AFE ©22x D 13x28 1
( ) 5 251127520001  [Pulley ®110x41(double groove) [ ¢ 110 x41 (34¥) 1
" dg/ | 6 910200200062  |Screw GB70.1 M8x45-8.8 3247 _GB70. 1-M8x45-8. 8 2
X 7 910400500006  |Spring washer GB93-8 7 E GB93-8 6
8 255028520035  |Pipe clamp S 2
9 9 255028520034  |Pipe clamp 5 % 3
= _ tf\ﬁ 10 910200200060  |Screw GB70.1 M8x35-8.8 $247 GB70. 1-M8x35-8. 8 1
ax 7 281828029601 Hydraulic hose assembly 10-L360( % B 7S % % (A1) 10-1.3600-1SC—2 2 H=2500
S S 281828029602  |Hydraulic hose assembly 10-L370Q ;5 1z 4 4 5% (#)10-L3700-1SC-4 2 H=2700
ﬁ* \9 281828029603 Hydraulic hose assembly 10-L405( % B 7S 4 % (A1) 10-L4050-1SC—2 2 H=3000
& 281828029604  |Hydraulic hose assembly 10-L440Q;5 5 & & 5 (#) 10-L4400-1SC-4 2 H=3300
" 10 » 281828029605 |Hydraulic hose assembly 10-L450Q ;5 1z 4 . % (#)10-L4500-1SC-4 2 H=3500
N 1 281828029606 _ [Hydraulic hose assembly 10-L470G ;5 % 4 ¥ & (#) 10-L4700-1SC-4 2 H=3700
\\8 281828029607  |Hydraulic hose assembly 10-L5079 5 1z % 4 % (#)10-L5075-1SC-4 2 H=4000
| g 281828029608 [Hydraulic hose assembly 10-L540G ;5 % 4 & & (#) 10-L5400-1SC-4 2 H=4300
N 281828029609  |Hydraulic hose assembly 10-L5700 ;5 1z 4 4. 5% (#)10-L5700-1SC-4 2 H=4500
! 281828029610 _ |Hydraulic hose assembly 10-L6150 ;5 jx & & & (#)10-L6150-1SC-4 2 H=5000
12 251230520010 |Joint 8-M16x1.5-M18x1.5-24° ek (B 5)8-2xM16x1.5-24° 2
g 13 910200200055  |Screw GB70.1 M8x16—8.8 $Z4TGB70. 1-M8x16—8. 8 4
r Q 14 910400100006  |Washer GB97. 1-8—-200HV - 4 B GB97. 1-8—200HV 2
@ | 12 15 251128020010  |Bracket (left) A () 1

s

41




281898501032 2FHMEL (Al J28)/ LIFTING CYLINDER (standard mast)

Y

{Te
&

(e

R

i

(S |

o

FFE/NO Zmig/SN Name 2 £K1E/Remarks
251244014001 |Lifting chain LH1234-87 A2 St 4k %1 H1234-87 2 H=2500
251244014002 [Lifting chain LH1234-93 A2 4k %1 H1234-93 2 H=2700
251244014003 |Lifting chain LH1234-101 A2 St 4% %L H1234-101 2 H=3000
252144014012  [Lifting chain LH1234-107 A2 4k 5 LH1234-107 2 H=3300
A 251244014005 |Lifting chain LH1234-113 A2 St 4k 1L H1234-113 2 H=3500
T 251244014006 [Lifting chain LH1234-119 A2 4k 5 LH1234-119 2 H=3700
+\32 252044010022 |Lifting chain LH1234-137 A2 St 4k 1L H1234-137 2 H=4000
@\33 252144014008 [Lifting chain LH1234-147  |A2 4% £1H1234-147 2 H=4300
+\34 251244014008 |Lifting chain LH1234-149 A2 St 4k 5L H1234-149 2 H=4500
L‘;\% 251244014013 [Lifting chain LH1234-163 A2 H 4k L H1234-163 2 H=5000
] 251244016001 |Gy inder (H=2500) i 41 (H=2500) 2 H=2500
N 251244016002  |Cy | inder (H=2700) 7 £1 (H=2700) 2 H=2700
251244016003  |Cy | inder (H=3000) 78 41 (H=3000) 2 H=3000
251244016004  |Cy | inder (H=3300) 7 £1 (H=3300) 2 H=3300
B 251244016005 |Cy! inder (H=3500) 8 41 (H=3500) 2 H=3500
251244016006  |Cy | inder (H=3700) 7 £1 (H=3700) 2 H=3700
251244016007  |Cy | inder (H=4000) 7 &1 (H=4000) 2 H=4000
251244016008 |Cy| inder (H=4300) 7 &1 (H=4300) 2 H=4300
e 251244016009  [Cy1inder (H=4500) i £ (H=4500) 2 H=4500
251244016010  |Cy| inder (H=5000) 7 &1 (H=5000) 2 H=5000
C 254198510001 |Seal kits(standard mast lifting| 253444 A (bR [ 122 THED) 2 wWE27. 31, 32,

1 940200500015  |Chain wheel bearing780708K3-®95x® | 554 i1 7 780708K3-D95x D40x27 )

2 910401300020  |Circlip GB894.1-40 il A GBI, 1-40 2

3 910100300051  |Bolt GB5783-M12x35-8.8 1242 GB5783-M12x35-8. 8 9

4 910400500008  |washer GB93-12 % HL B GB93-12 2

5 910600600019 |Split pin 2.5x25 FFEO45G6B91-2. 5x25 9

6 910900400010  |LH1234 chain M FEGB6074-LH1234 9

7 252044020121 Joint BEAMEREM16x1. 5x178 2

8 910600600030  |Split pin 3.2x30 FEI45G6BI1-3. 2x30 9

9 910300200008  |Nut M16x1.5 I2EFGB6171-M16x1. 5-10 9

10 254144020066 Nut M16x1.5 ERIEMERIM16x1. 5 2

42




281898501032 2FHHEI (KR4I JZR)/ LIFTING CYLINDER (standard mast)

FE/NO 4HFL/SN Name R BR/QTY #&¥E/Remarks
11 254144020060  |Fixing ring [ 32 P 2
12 254144020061 shield [T 2
13 254144020062  |Fixing seat I 5 4 2
14 910400100006  |Washer GB97.1-8-200HV - 448 GBIT. 1-8-200HV 4
A 15 910400500006 Washer GB93-8 P& EIGBI3-8 4
T 16 910300100006 Nut GB6170-M8-10 R EEGB6170-M8-10 4
%3 4-\32 17 910300100007  [Nut GB6170-M10-10 #REFGB6170-M10-10 2
@\33 18 910100300038 Bolt GB5783-M10x35-8.8 W2 FEGB5783-M10x35-8. 8 9
. 19 251244020101 Joint HEARIFEM16x1. 5x85 2
c:;\% 20 910400500007  |Washer GB93-10 3155 414 PE GBI3- 10 6
M 21 910100400002 Bolt GB5786-M10x1.25x20-8.8  |#EF2GB5786-M10x1. 25x20-8. 8 2
2 > a Piston rod IR 1 AR it
23\;5 36 3 A /;\/?ilﬁung DUSNING— @ 35:5X P [Jaak 4= ¢ 35. 5x b 44xL1 1 I
24\ 24 A Circlip EZE] 1 AN PR At
zt*i 25 A Bearing D45x8(t=2.5) 37 7K HD45x8 (t=2. 5) 1 R b4
27—L 26 A Catch35x45x3 4 7 35x45x3 1 B
2”\% 27 A Seal ring 45x35x6 FL %5 44 ) 1 S B R
e 28 A Piston rod i 9 ! A
~ 29 A Copper bushing e 1 S P gt
i 30 A Circlip A 22 14 el 1 AN A
8 31 A Dust ring s 242 el 1 AR it
32 A Seal ring il % ) 1 AR
33 A Guide sleeve FHE 1 A FR P A
34 A Oring O ] 1 A R AL
35 A Bearing 3530 WA 3530 1 S SR
36 A Cylinder [IRZS 1 A B Rk

43




281898501033 HHIIER /Mast(two stage full free)

R2/NO RR/SN Name LFR WE/QTY %&¥E/Remarks
1 281843511001 |Outer mast 2500 SN JBRIEE2500 1 H=2500
1 281843511002 |Outer mast 2700 AN JZRIRE2700 1 H=2700
1 281843511003  |Outer mast 3000 SN JBEIE 3000 1 H=3000
1 281843511004 |Outer mast 3300 AN JZRIZE3300 1 H=3300
1 281843511005 |Outer mast 3500 SN JBRIE 3500 1 H=3500
_ 1 281843511006 |Outer mast 3700 AN JZRIRE3700 1 H=3700
1 281843511007 |Outer mast 4000 SN JBRIEE4000 1 H=4000
I@\ > 2 252144024001 |Composite roller adjustment pad t4 S &R EEEE=0.2 4
2 252144024002 |Composite roller adjustment pad t4E &R EEEE=0.5 4
% 2 252144024003 |Composite roller adjustment pad t4 &850 RE =1 4
3 940200300061 |Composite roller ©78.80-range=40| E &R ®78.80-range=40-NTQJ 4 optional/ &L
z 3 940200300062 |Composite roller ©79. 10-range=40E &R 79.10-range=40-NTQJ 4 optional /&L
@ 3 940200300063  |Composite roller ©79. 40-range=4( E&iRED79.40-range=40-NTQJ 4 optional /&1t
4 910401300022 |Circlip GB894.1-45 i FRRA MY GB894.1-45 4
';:‘,\ 5 281843512001 |Inner mast 2500 I J5EI§ 52500 1 H=2500
5 281843512002  |Inner mast 2700 i JEEIE 42700 1 H=2700
S 5 281843512003 |Inner mast 3000 I JZEI§ 53000 1 H=3000
5 281843512004  |Inner mast 3300 M JZRIE 43300 1 H=3300
5 281843512005 |Inner mast 3500 I JZEI§ 53500 1 H=3500
5 281843512006 |Inner mast 3700 M IZRIE43700 1 H=3700
J i] 5 281843512007 |Inner mast 4000 I JZEI§ 54000 1 H=4000
1, 6 282344020001 |Install the pin shaft A 2
7 282344020003 |Wear resistant sleeve ® 45x ® 35§ MiEED45xP35x30 2
: 5 %\\\ 8 910400100008 |Washer GB97.1-12-200HV SEHEGBI7.1-12-200HV 4
9 910400500008 |Washer GB93-12 MESHEGBI3-12 4
10 910100100054  |Bolt GB5783-M10x80-8.8 1242 GB5782-M12x80-8.8 4
11 910100300035 |Bolt GB5783-M10x20-8.8 1242 GB5783-M10x20-8.8 2
12 910400500007 |Washer GB93-10 SHEEREIGBI3-10 2
13 255044010057  |Axle ®30x82 HHAHD30x82 4

44




281898501034 8HEER /Mast lifting pipeline(two stage full free)

FS/NO YRTB/SN Name 2R %ﬁ%/QT\ £&¥E/Remarks
1 282323520003 Joint (lock bend) 12-2xm22x1.5-24{$ZL (BIFEE)12-2xM22x1.5-24° 1
e 2 251243519501 |Hydraulic steel pipe L=1225 RIENEIREEL=1225 1 H=2500
. raulic steel pipe L= RIEINEFTL= =
5 2 251243519501  |Hydrauli | pipe L=1225 RENEIREL=1225 1 H=2700
I } 2 251343519501 |Hydraulic steel pipe L=1300 RIENEIREEL=1300 1 H=3000
I I 2 251343519502 Hydraulic steel pipe L=1430 RENEIREE&1L=1430 1 H=3300
} I 2 251343519502 |Hydraulic steel pipe L=1430 RIENEIREEL=1430 1 H=3500
I } 2 251243519503 Hydraulic steel pipe L=1675 BENEIREL=1675 1 H=3700
[ Mf ﬁ 2 251343519503  |Hydraulic steel pipe L=1730 RIENEIREEL=1730 1 H=4000
I I ™. 4 3 281843529301 |Hydraulic tube assembly (straight) [{&/E& S A% (E)15-L250-25C-24° 1 H=2500
I } ‘ ;&_y_ I I 3 251243529302 |Hydraulic tube assembly (straight) [{&E& S B (E)15-L410-2S5C-24° 1 H=2700
I I ‘ “I\L— I } 3 251243529302 |Hydraulic tube assembly (straight) [{&EE S B(E)15-L410-2SC-24° 1 H=3000
|| | 3 L 3 251243529302 |Hydraulic tube assembly (straight) [{REE S AL(E)15-L410-25C-24° | 1 H=3300
|| | ] | 3 251243529302  |Hydraulic tube assembly (straight) &/ E& S (E) 15-L410-2SC-24° 1 H=3500
I I \ I } } I 3 281843529302 |Hydraulic tube assembly (straight) |i&IEE 2 A(E)15-L530-25C-24° 1 H=3700
I } ‘ I } I } 3 281843529302 |Hydraulic tube assembly (straight) [{&EE SRk (E)15-L530-25C-24° 1 H=4000
I I ‘ | I } I | 4 251244529002 Joint (lock bend) 12-M27x2-M22x1|$ZL (BIES)12-M27x2-M22x1.5-24 1
| -
| } | y | } | I 5 281844529003  |Hydraulic tube assembly(135°)15-1}&FE& A% (135°)15-L680-2SC-241 1
[ \%\ L 6 251223520030 Joint 15-M22x1.5-M22x1.5-24° $#3L(H)15-M22x1.5-M22x1.5-24° 1
I ) -0 7 251244019001  [Joint (tee)-24° BEL(=i@)-24° 1
N : || 8 251244529001 |Hydraulic tube assembly (straight) [{REE AL (E)12-L.360-25C-24° | 1
] | 9 251244029002  |60L shut-off valve 60L LTI 1
[
[
[
[
[
[
[
[
[
o ||

45




2818985010355 %8 (FR2HEHM) /Fork carrier(two stage full free)

R2/NO RR/SN Name LFR WE/QTY %&¥E/Remarks
1 255040510001 |Load backrest welding (1040x986) |34 552124 (1040x986) 1
2 910400100009 |Washer GB97.1-14-200HV FHEGBI7.1-14-200HV 8
3 910400500009 |Washer GB93-14 HEHEIGBI3-14 8
4 910100300062  |Bolt GB5783-M14x30-8.8 1242 GB5783-M14x30-8.8 8
5 910401300018 |Circlip GB894.1-35 PR EIGB894.1-35 2
6 940200100043  [Main roller ® 78.80 x ® 35 x22. 5 |EiREED78.80xD35x22.5(5MEFIL| 2 optional /&
6 940200100044  |Main roller ® 79.10 x ® 35 x22. 5 |ERFED79.10xD35x22. 5(5MER}1] 2 optional/3& i
6 940200100039  |Main roller ® 79.40 x ® 35 x22. 5 | &5 D79.40xP35x22. 5(5 BRIl 2 optional/ %12
7 910401300022 |Circlip GB894.1-45 PR EIGB894.1-45 4
8 252144024001 |Composite roller adjustment pad t4 & &850 TEE#=0.2 2
8 252144024002 |Composite roller adjustment pad t4 S &R0 VAEEEM=0.5 2
8 252144024003 |Composite roller adjustment pad t4 S &850 RE =1 2
9 940200300061 |Composite roller ©78.80-range=40 2 &i&5®78.80-range=40-NTQJ 4 optional/iE R
9 940200300062 |Composite roller ®79.10-range=40 S5 &84 ®79.10-range=40-NTQJ 4 optional/i& M
9 940200300063 |Composite roller ©79.40-range=40 2 &R ®79.40-range=40-NTQJ 4 optional/iE
10 281838012001 |Fork carrier weldind (two stage full 58X ZRI2 51040 (FKEEEH|JZR) 1
11 910400500010 |Washer GB93-16 MEEHEIGBI3-16 1
12 910200200119  [Screw GB70.1 M16x30-8.8 12£TGB70.1-M16x30-8.8 1

46




281898501036EEMINMNERE (FH/RLEH) /Single attached line (two stage full free)

FS/NO YRTB/SN Name 2R &%/QT\ £&¥E/Remarks
1 251228510001 |Transition steel pipe o B R (24°) 1
2 910400100006 [Washer GB97.1-8-200HV - 346l GB97.1-8-200HV 2
3 910400500006 |Spring washer GB93-8 P GBI93-8 2
4 941100400001 [Screw M8x20-8.8 12%£TM8x20-8.8 2
fPAAAFLESASN 5 910300500006 |Nut GB889.1-M12-10 2 £} GB88Y.1-M12-10 1
Lz [/ el S 6 910400100008 _ |washer GB97.1-12-200HV 44/ GBY7.1-12-200HV 1
@ ‘“@m@ b=t 7 255030520022  |Bushing RES 1
L AR :” o - o 8 255030520021  |Pulley ¢110x27 T Q110x27 (Hfi) 1
\ [/ % 2 9 910400200005 [Washer GB96.1-12-200HV K GB96.1-12-200HV 1
HREY A 10 | 910100300025 |BoltGB5783-M8x35-8.8 i1 GB5783-M8x35-8.8 1
m 7 ‘ D p A 281828529601 |Hydraulic hose assembly10-L1650)| ¥4 & &4 i ( )10-L1650-1SC-24° 2 H=2500
m “3 N [CO— 281828529602 |Hydraulic hose assembly10-L1795&E& &M (E)10-L1795-1SC-24° | 2 H=2700
| 1’74.’ " | 281828529603 |Hydraulic hose assembly10-L1900| /& & &t % (E)10-L1900-1SC-24° 2 H=3000
‘ | U] @ ® 11 281828529604 |Hydraulic hose assembly10-L2060| & = i ( B)10-L2060-1SC-24° 2 H=3300
M 281828529605 |Hydraulic hose assembly10-L2150 /& & &t % (E)10-L2150-1SC-24° 2 H=3500
5B 281828529606 |Hydraulic hose assembly10-L2270% & & & %(#)10-L2270-1SC-24° 2 H=3700
R 281828529607 |Hydraulic hose assembly10-L2470| 5 & & & i (E)10-L2470-1SC-24° 2 H=4000
S B 12 941100100009 |Nut M6x12-8.8 1247 M6x12-8.8 1
) 13 910400500005 |Spring washer GB93-6 A GB93-6 1
ﬁ 14 910100300016 |BoltGB5783-M6x50-8.8 12 £ GB5783-M6x50-8.8 2
15 910301300002 |Nut GB17880.1-M6x16.5 12 REGB17880.1-M6x16.5 1
16 910400100005 [Washer GB97.1-6-200HV - 34l GB97.1-6-200HV 1
281228510001 |Groove welding L=705 A SR A L=705 1 H=2500
281228510002 |Groove welding L=805 AN G AE IR A 1L=805 1 H=2700
281228510003 |Groove welding L=955 S G 4R 41.=955 1 H=3000
17 281228510004 |Groove welding L=1105 S8R 51L=1105 1 H=3300
281228510005 |Groove welding L=1205 41 SR £51L=1205 1 H=3500
281228510006 |Groove welding L=1305 S8R5 1L=1305 1 H=3700
281228510007 |Groove welding L=1505 A AR5 1L=1505 1 H=4000
18 910200200059 |Screw GB70.1-M8x30-8.8 1247 GB70.1-M8x30-8.8 1
19 255028520035 |Pipe clamp munting plate B e iR 2

a7




281898501036EEMINMNERE (FH/RLEH) /Single attached line (two stage full free)

FS/NO YRTB/SN Name 2R &%/QT\ £&¥E/Remarks
20 255028520034 |hose immobilization lump Ji 7 [ 7 P 2
254128510002 |Groove welding L=515 WA A L=515 1 H=2500
254128510003 |Groove welding L=565 N SR 4 1L=565 1 H=2700
254128510004 |Groove welding L=640 W FAE R A 1L=640 1 H=3000
254128510005 |Groove welding L=715 N SR A L=715 1 H=3300
254128510006 |Groove welding L=765 W AE R4 L=765 1 H=3500
254128510007 |Groove welding L=815 N SR 4 1=815 1 H=3700
254128510008 |Groove welding L=890 W AE R4 1L=890 1 H=4000
910300500003 |Nut GB889.1-M6-10 12 £}+GB889.1-M6-10 1
254128520059 |Pulley frame THE SR 1
281828529611 |Hydraulic hose assembly 10-L235( % J& 4 & 5k () 10-L2350-1SC-24° 2 H=2500/2700
281828529612 |Hydraulic hose assembly 10-L265 ¥ [ & i i (B) 10-L2650-1SC-24° 2 H=3000/3300
281828529613 |Hydraulic hose assembly 10-L285( i /i & &L (E)10-L2850-1SC-24° 2 H=3500/3700
281828529614 |Hydraulic hose assembly 10-L3150# & % & % (H)10-L3150-1SC-24° 2 H=4000
910100300025 |Bolt GB5783-M8x35-8.8 12 GB5783-M8x35-8.8 2
251230520010 |Joint 8-M16x1.5-M18x1.5-24° Bk (BiED)8-M16x1.5-M18x1.5-21 2
251242520002 |Hydraulic hose assembly (90°)10-U¥ K A% & & 8 (90°)12-L500-1SC-24 2
255042510004 |Side shiifter assembly(LH) F #% S B (LH) 1 %% /optional
255042510001 |[Side shiifter assembly(LD) %25 5 B (LD) 1 %% /optional
255042510002 |Side shiifter assembly(CASCADE) | ill#% #% s B (- 71 4%) 1 k¥ /optional

48




281898501037 MINNERE (FR=LBEHM) /Doble pipeline installation (two stage full free)

R2/NO RR/SN Name LFR WE/QTY %&¥E/Remarks
1 910100300022  |Bolt GB5783-M8x20-8.8 1242 GB5783-M8x20-8.8 12
2 910400500006 |Spring Washer GB93-8 JHEEHVEIGBO3-8 12
3 910400100006 Flat Washer GB97.1-8-200HV SEEVEGB97.1-8-200HV 8
4 251229010001 |Excessive steel pipe welding (quadidENEIE & (PUE%24°) 1
5 941100100009  |Screw M6x12-8.8 12£TM6x12-8.8 2
6 910400500005  |Spring Washer GB93-6 JHEEHVEIGBI3-6 4
7 910400100005 Flat Washer GB97.1-6-200HV SFEEIGB97.1-6-200HV 4
8 281828529603 |Hydraulic hose assembly 10-L1900# &4 & 5% (E)10-L1900-1SC-24° 2 H=2500
8 281829029601 [Hydraulic hose assembly 10-L204d# [+ & & i (E)10-L2040-1SC-24° 2 H=2700
8 281828529605 |Hydraulic hose assembly 10-L215( i /& & &L (E)10-L2150-1SC-24° 2 H=3000
8 281829029602 |Hydraulic hose assembly 10-L2299 i & & &4 (#)10-L2295-1SC-24° 2 H=3300
8 281829029603 |Hydraulic hose assembly 10-L241( i /& & &L (E)10-L2410-1SC-24° 2 H=3500
8 281829029604 |Hydraulic hose assembly 10-L250( ¥ & & &4 () 10-L2500-1SC-24° 2 H=3700
8 281829029605 |Hydraulic hose assembly 10-L269( i & & &L (E)10-L2690-1SC-24° 2 H=4000
9 951000100004 Hose Clamp EFZYGEER26 2
10 910100300016 Bolt GB5783-M6x50-8.8 12+ GB5783-M6x50-8.8 2
11 281229010001 Groove welding L=705 ISR IR A L=705 1 H=2500
11 281229010002 |Groove welding L=805 A SR A 1L=805 1 H=2700
11 281229010003 |Groove welding L=955 AN G AE IR A L=955 1 H=3000
11 281229010004 |Groove welding L=1105 A S EIEA1L=1105 1 H=3300
11 281229010005 Groove welding L=1205 AN REIEA1L=1205 1 H=3500
11 281229010006 |Groove welding L=1305 A SRR A 1L=1305 1 H=3700
11 281229010007 |Groove welding L=1505 A G AR A 1L=1505 1 H=4000
12 910300500003 Nut ¥2FGB889.1-M6-10 2
13 281828529611 |Hydraulic hose assembly 10-L235( 3 [ & &4 5% () 10-1.2350-1SC-24° 4 H=2500/2700
13 281828529612 |Hydraulic hose assembly 10-L265( 3% [ 4% &4 % () 10-1.2650-1SC-24° 4 H=3000/3300
13 281828529613 Hydraulic hose assembly 10-L285( 3 J& & & 1% (H.) 10-L2850-1SC-24° 4 H=3500/3700
13 281828529614 Hydraulic hose assembly 10-L3150# & & & 5 (E)10-L3150-1SC-24° 4 H=4000
= 14 251230520010 |Joint (locking bend) 8-2xM16x1.5-d323L (BiEZS)8-2xM16x1.5-24° 4
15 910200200061 Screw GB70.1-M8x40-8.8 12£TGB70.1-M8x40-8.8 2
16 255028520035 |Installation plate (pipe clamp) REMR(ER) 4

49




281898501037WMINMNERE (FHR=EEHM) /Doble pipeline installation (two stage full free)

FS/NO YRTB/SN Name 2R &%/QT\ £&¥E/Remarks

17 255028520034 |Rubber hose fixing block REEER 8

18 254129010012 |Groove welding (inner)L=515 HNSHEIRSL=515 1 H=2500
18 254129010013 |Groove welding (inner)L=565 SEIREL=565 1 H=2700
18 254129010014 |Groove welding (inner)L=640 ASEIREL=640 1 H=3000
18 254129010015 |Groove welding (inner)L=715 HNEREIESL=715 1 H=3300
18 254129010016 |Groove welding (inner)L=765 RSEIRSL=765 1 H=3500
18 254129010017 |Groove welding (inner)L=815 S84 L=815 1 H=3700
18 254129010018 |Groove welding (inner)L=890 RSEIEESL=890 1 H=4000
19 254128510002 |Groove welding (inner)L=515 HNEREIESL=515 1 H=2500
19 254128510003 |Groove welding (inner)L=565 RSEIRSL=565 1 H=2700
19 254128510004 |Groove welding (inner)L=640 SHEIRE1L=640 1 H=3000
19 254128510005 |Groove welding (inner)L=715 REEIRSL=715 1 H=3300
19 254128510006 |Groove welding (inner)L=765 RNESEIREL=765 1 H=3500
19 254128510007 |Groove welding (inner)L=815 REEIES1=815 1 H=3700
19 254128510008 |Groove welding (inner)L=890 SHEIRE1L=890 1 H=4000
20 254128510012 |Groove welding L=705 SNSHAEIREL=705 1 H=2500
20 254128510013  |Groove welding L=805 HNSHEIRE1L=805 1 H=2700
20 254128510014 |Groove welding L=955 SNSHAEIREL=955 1 H=3000
20 254128510015 |Groove welding L=1105 SNSHEIREL=1105 1 H=3300
20 254128510016 |Groove welding L=1205 INSHEIRSL=1205 1 H=3500
20 254128510017 |Groove welding L=1305 SNSHEIRE1L=1305 1 H=3700
20 254128510018 |Groove welding L=1505 SNSHEIRSL=1505 1 H=4000
21 251228510001 |Excessive steel pipe welding (24 °)1ISENENE & (24°) 1

22 281828529601 |Hydraulic hose assembly10-L1650| ¥ & & 4 i (£)10-L1650-1SC-24° 2 H=2500
22 281828529602 |Hydraulic hose assembly10-L1795|% & 4% & 5% (E) 10-1.1795-15C-24° 2 H=2700
22 281828529603 |Hydraulic hose assembly10-L1900|# & & & f%(&)10-L1900-1SC-24° 2 H=3000
22 281828529604 |Hydraulic hose assembly10-L2060|# [ & & 5% (E)10-L2060-1SC-24° 2 H=3300
22 281828529605 |Hydraulic hose assembly10-L2150|# & & & B (E)10-L2150-1SC-24° 2 H=3500
22 281828529606 |Hydraulic hose assembly10-L2270| ¥4 & & 4 i (#)10-L2270-1SC-24° 2 H=3700
22 281828529607 |Hydraulic hose assembly10-L2470|# &4 & 5% (E)10-L2470-1SC-24° 2 H=4000
23 910300100008  [Nut GB6170-M12-10 $23GB6170-M12-10 1




28189850103 7WMINMNERE (FHR=EEHM) /Doble pipeline installation (two stage full free)

FS/NO YRTB/SN Name 2R %ﬁ%/QT\ £&¥E/Remarks
24 251128520059 |Pulley support plate BESR 2 H=3700
25 910400200005 |Flat Washer GB96.1-12-200HV | A#BIGB96.1-12-200HV 2 H=4000
26 251127520001 |Pulley ® 110x42 (double groove) [iB#d110x42(INFE) 2
27 254129020054  |Axle B 1
28 251128520002 Spacer sleeve [BE 1

51




2818985010385 HIEMEL(— 2 HH)/Short lifting cylinder (two stage full free)

5 /N0 Ymtg/SN Name ZFKR Iﬁ%/ QTY #&¥¥/Remark
254143510060 |Lifting chain LH1266-65 T 4 LH1266-65 2 H=2500
254143515001 |Lifting chain LH1266-71 T2 1LH1266-67 2 H=2700
254143510061 |Lifting chain LH1266-79 EFFRESLH1266-71 2 H=3000
254144510016 |Lifting chain LH1266-87 T2 1LH1266-75 2 H=3300
A 254144510017 |Lifting chain LH1266-93 TS LH1266-77 2 H=3500
254144540004  |Lifting chain LH1266-97 A TF 4 1LH1266-81 2 H=3700
- 252143510071 |Lifting chain LH1266-105 T2 LH1266-85 2 H=4000
254144510019  |Lifting chain LH1266-113 T2 1LH1266-89 2 H=4300
S 252143510072 |Lifting chain LH1266-119 EFFE S LH1266-91 2 H=4500
WK 254143510065 |Lifting chain LH1266-133 TS LH1266-97 2 H=5000
P ) 254143510100  |cylinder (M)(H=2500) T (M) (H=2500) 1 H=2500
L— . o moyer i B O 254143510101  |cylinder (M)(H=2700) L (M) (H=2700) 1 H=2700
% k Qtﬁﬁ 3 ”‘H\%’; T : 4 254143510102 |cylinder (M)(H=3000) W QD) (H=3000) 1 H=3000
Adids b b - ' 254143510103 |cylinder (M)(H=3300) L (M) (H=3300) 1 H=3300
254143510104  |cylinder (M)(H=3500) T (M) (H=3500) 1 H=3500
) B 254143510105 |cylinder (M)(H=3700) WL (M) (H=3700) 1 H=3700
254143510106  |cylinder (M)(H=4000) JHET (M) (H=4000) 1 H=4000
254143510107  |cylinder (M)(H=4300) AL (1) (H=4300) 1 H=4300
254143510108 |cylinder (M)(H=4500) JHET (M) (H=4500) 1 H=4500
¥ 254143510109 |cylinder (M)(H=5000) AL (1) (H=5000) 1 H=5000
C 254198510004 Seal kits (two stage full free|sssf s34 (— %4 H hhsD) 1
1 A Dust ring B 7k 1 S HpR it
2 A Catch 50x60x3 4 5750x60x3 1 S BAph R
> 3 A Seal ring o P 5 1 1 TSR g
4 A Guide sleeve SHE 1 AN ER P £
5 A Oring D75 0B 4 PEIDT5 1 A PR gt
6 A Oring D70 0B 34 FEIDT0 1 A BAR it
7 A Bearing 5035 A K5035 1 A H R A
8 A Piston rod T FEAT 1 AN ER P £
9 A Circlip GIEZE]E] 1 AN FR L
10 A Piston assembly TR 1 AN BRI

52




281898501038 5 FHBEMEL(— /LB MH)/Short lifting cylinder (two stage full free)

J75/NO /SN Name LK M/ %&¥E/Remark
11 A Back up ring 70x20x3 SCHAIRT0x20x3 1 AR
12 A Circlip 70x60x3 4 70x60x3 1 AN R A
13 A Seal ring 3 1 AR A
14 A Valve bushing i9E=S 1 AR
15 A Spring iy 1 A ER M {1
16 A Valve plug 36 1 A B R {3
- SARNAS 17 A O ring O B T
S 18 A Circlip ¢12 i b 12 1 AN g
= 19 A Circlip 22 418 & 22 1 S B
. S 20 A Slide valve ¥ 18] 1 S
.\r‘J@ B) D Tz A Spring i 1| R
e eea ?@ 22 A Cylinder FiRES 1 AR
% K@I@}&tﬂ% °<H; HﬁHH SN2 23 A Spacer m 1 R gl
AR Lop NW 24 A Screw M5x5 HEETM5X5 1 AR fit
\ ‘1 25 910100300069 |Bolt GB5783-M16x35-8.8 H2FGB5783-M16x35-8. 8 1
) i = 26 910400500010 |Washer GB93-16 B4 1 [E GBI3-16 1
27 910200200057 |ScrewGB70.1- M8x20-8.8 B24TGB70. 1-M8x20-8. 8 2
12 28 910400500006 |Washer GB93-8 3155 14 [B| GB93-8 4
;, ;; 29 254143520056 |Chain wheel bearing Bl 1
‘:(E /9 = FF 20 940200500009 [ 77 T == S TSI e a5 785208-00- 0 95x 0 40x 04 1
i 31 910401300020 |Circlip GB894.1-40 4 FF A B GBS94. 1-40 2
LﬂL 32 254143510050 |Chain wheel weld RS IR 1
33 254143520072 |Embrace hoop 43 1
- F 34 910400100006 |Washer GB97.1-8-200HV S4B GBI 7. 1-8-200HV 2
35 910100300022 |Bolt GB5783-M8x20-8.8 12 #4:GB5783-M8x20-8. 8 2
36 910900400013  |LH1266 chain LH1266H7 4 1
R R 37 254143520070  |Joint L IEFRM18x 1. 5x185. 5 1
38 910600600032  |Split pin GB91-3.2x40 FF F144GB91-3. 2x40 1
39 254143520071  |Joint 22 HEM18x 1. 5x90. 5 1
40 910600600011  |Split pin2.5X16 FF F1446BI1-2x12 2
41 910300400007  [Nut M18x1.5 #21FGB6173-M18x1. 5-05 2

53




2818985010385 5FHBEMEL(— /LB MH)/Short lifting cylinder (two stage full free)
2 /NO /SN Name LK Mg /Qry %3/ Remark
42 910400500008 |Washer GB93-12 254K B GBI3-12 1
43 910100400009 |Bolt GB5786-M12x1.25x25-8.8  |#2#2GB5786-M12x1. 25x25-8. 8 1

o <t

44

54



281898501039 FHMEL (L B I J42)/ LIFTING CYLINDER (two stage full free)

o

aradivili

6 Ny o

R RO RS

Lia

Q:ﬂ

2 % B
| T
I 13
é 14
15
16
17
2( T8

9
™19

FH2/NO 43/ SN Name 4% bm/amy &% /Renark
254143510120 |cylinder(R)(H=2500) WEL (R) (H=2500) 1 H=2500
254143510121 |cylinder(R)(H=2700) AL (R) (11=2700) 1 H=2700
254143510122 |cylinder(R)(H=3000) WiET (R) (H=3000) 1 H=3000
254143510123 |cylinder(R)(H=3300) AL (R) (11=3300) 1 H=3300

A 254143510124 |cylinder(R)(H=3500) WiET (R) (H=3500) 1 H=3500
254143510125 |cylinder(R)(H=3700) AL (R) (11=3700) 1 H=3700
254143510126 |cylinder(R)(H=4000) WiET (R) (H=4000) 1 H=4000
254143510127 |cylinder(R)(H=4300) A (R) (11=4300) 1 H=4300
254143510128 |cylinder(R)(H=4500) WiET (R) (H=4500) 1 H=4500
254143510129 |cylinder(R)(H=5000) M (R) (H=5000) 1 H=5000
254143510110 |cylinder(L)(H=2500) T (1) (H=2500) 1 H=2500
254143510111 |cylinder(L)(H=2700) M (L) (H=2700) 1 H=2700
254143510112  |cylinder(L)(H=3000) T (1) (H=3000) 1 H=3000
254143510113 |cylinder(L)(H=3300) M (L) (H=3300) 1 H=3300

B 254143510114  [cylinder(L)(H=3500) JihiEr (L) (H=3500) 1 H=3500
254143510115 |cylinder(L)(H=3700) M (L) (H=3700) 1 H=3700
254143510116 [cylinder(L)(H=4000) T (L) (H=4000) 1 H=4000
254143510117 |cylinder(L)(H=4300) JEL (L) (H=4300) 1 H=4300
254143510118 |cylinder(L)(H=4500) T (L) (H=4500) 1 H=4500
254143510119 |cylinder(L)(H=5000) AT (L) (H=5000) 1 H=5000

C 254198510002 |Seal kits (two stage full free lifting| sz 41157 41 (— 284 | BT 2 g2, 12, 14

1 A Connecting rod I TEEAT 1 AL

2 A O ring 070 5% %} ] 1 AR

3 A Piston rod assembly T ZEAT SR 1 AR AL

4 A Adjusting bushing s 2 AN BRI

5 A Piston RIS 2 AR AL

6 A ScrewM4x6 PN 7S S 1 i 5 [ M T M4 x 6 2 AR

7 A Circlip @18 ez & 18 2 AR AL

8 A Copper bushing LRSS 2 AN BRI

9 A Spring Gl 2 AR

10 A Buffer plunger SEIPEEZE 2 A B

55




281898501039% B HHEL (R LBEHMIIER)/ LIFTING CYLINDER (two stage full free)

FS/NO YRTB/SN Name 2R %ﬁ%/QT\ £&¥E/Remarks
11 A Supporting ring45x15x2.5 SRR 45x15%2. 5 2 ARt
12 A LBH Dust ring LBHJ; 22 2 AR
@ A 13 A Catch 32x42x3 4 H732x42x3 2 AN B f R A
; 14 A Seal ring il P % £ 1 2 AN AL
zﬂ 15 A Guide bushing SE 2 A B
! 2 % B 16 A Catch 45x50x1.5 4 Hr45x50x1. 5 2 AN A
By 17 A O ring 0% 2 1 [ 2 AR A
5 ) I 13 18 A Bearing3230 15 K 3230 2 AN R A
o A § 19 A Cylinder L1k 2 R AR Gt
lg 6/ 1.6{ 20 A QIJL;\?:([.;IUSIUH vdlve FFJa/o- %@HEJPF3/8*M18X1 5 1 $$5ET%@E
17 2 T8 21 A Dowel pin10x26 P45 10x26 2 AR
18 9\19 22 910400500008 |Washer GB93-12 BB GBY3-12 2
™S9 23 910100400009 |Bolt GB5786-M12x1.25x25-8.8  [#Z4£GB5786-M12x1. 25x25-8. 8 2
24 910100400029 |Bolt GB5786-M16x1.5x40-8.8 I FGB5786-M16x1. 5x40-8. 8 1
c 25 910400500010 |Washer GB93-16 5.5 44 [E| GBY3-16 1
26 A Plunger rod assembly T A ZEAT BORK 1 AR
-9 i
=l | e
7 | W
7
10 ¥
- 0 9;3 ne
o h@ §§

56




281898501040=£%£ EIHI'J42 /Mast(three stage full free lift)

FS/NO YRTB/SN Name 2R &%/QT\ £&¥E/Remarks

1 910401300022 |Elastic retaining ring GB894.1-45%li H 5442 | GB894.1-45 8

2 940200300061 |Composite roller ®78.8x®45x23-| & 4R P78.80-range=40-NTQJ 8 b
2 940200300062 |Composite roller ®79.1x® 45x23-| 57 &% ®79.10-range=40-NTQJ 8 1EEE
2 940200300063 |Composite roller ®79.4x®45x23-| & 4R £ P79.40-range=40-NTQJ 8 b
3 281844512001 |Inner mast (4000) PIIT4248 4 (4000) 1 H=4000
3 281844512002 |Inner mast (4350) PR 4 (43500 1 H=4350
3 281844512003 |Inner mast (4500) 13R85 (4500) 1 H=4500
3 281844512004 |Inner mast (4800) P EE 4 (4800) 1 H=4800
3 281844512005 |Inner mast (5000) M l]m 24(5000) 1 H=5000
3 281844512006 |Inner mast (5500) W58 4 (5500) 1 H=5500
3 281844512007 |Inner mast (6000) SIREE JC:E'F (6000) 1 H=6000
3 281844512008 |Inner mast (4799) WIS (4799) 1 H=4799
4 281844513001 |Middle mast (4000) EPILK %4 (4000) 1 H=4000
4 281844513002 |Middle mast (4350) A TR 4 (4350) 1 H=4350
4 281844513003 |Middle mast (4500) W2 I:EF' (4500) 1 H=4500
4 281844513004 |Middle mast (4800) W44 4 (4800) 1 H=4800
4 281844513005 |Middle mast (5000) H 4842 4(5000) 1 H=5000
4 281844513006 |Middle mast (5500) i J4R)E 5 (5500) 1 H=5500
4 281844513007 |Middle mast (6000) H 4842 4-(6000) 1 H=6000
4 281844513008 |Middle mast (4799) W RIE S (4799) 1 H=4799
5 281844511001 |Outer mast ( 4000) AR T4E4E4A (4000) 1 H=4000
5 281844511002 |Outer mast ( 4350) AT (4350) 1 H=4350
5 281844511003 |Outer mast ( 4500) AP HR4R 4 (4500) 1 H=4500
5 281844511004 |Outer mast ( 4800) AR 5E42 4 (4800) 1 H=4800
5 281844511005 |Outer mast ( 5000) Ah148454(5000) 1 H=5000
5 281844511006 |Outer mast ( 5500) AR 4E42 4 (5500) 1 H=5500
5 281844511007 |Outer mast ( 6000) Ah152454 (6000) 1 H=6000
5 281844511008 |Outer mast ( 4799) APTIZEIE S (4799) 1 H=4799
6 910100100054 |Bolt GB5782-M12x80-8.8 1Z2}:GB5782-M12x80-8.8 4

7 910400500008 |Washer GB93-12 L EE 4B GBI3-12 4

8 910400100008 |Washer GB97.1-12-200HV “F#PEGB97.1-12-200HV 4

57




281898501040=KLEMHI'JZR /Mast(three stage full free lift)

R2/NO RR/SN Name LFR WE/QTY %&¥E/Remarks
9 282344020003 | nioo [CSISIANt SIEEVE WASA Pipiamgs p45x035x30 2
10 282344020001 |Install pin shaft ZrAEEh 2
11 910100300052 |Bolt GB5783-M12x40-8.8 122 GB5783-M12x40-8.8 4
12 910400500008 |Washer GB93-12 BHEEHEGBI3-12 4
13 256844510001 |Axled30x94 HHIHD30x94 2
14 255044010057  |Axle®30x82 HHMO30x82 2

58




281898501041 4 EAEIR (=& 2LBH)/Mast lifting pipeline(three stage full free lift)

R2/NO RR/SN Name LFR WE/QTY %&¥E/Remarks
1 255044020043  |Hoop13 K513 5
N\ 2 921600400002 | Strip8x300 #8300 6
3 255044020042 |Press plate EfR 6
4 900200301004  |Hose 13x1.5/PE L=700 4 %13x1.5/PE L=700 1 H=4000
4 900200301004 [Hose 13x1.5/PE L=820 # % 13x1.5/PE L=820 1 H=4350
4 900200301004  |Hose 13x1.5/PE L=870 4 %13x1.5/PE L=870 1 H=4500
4 900200301004  [Hose 13x1.5/PE L=970 # % 13x1.5/PE L=970 1 H=4800
4 900200301004  |Hose 13x1.5/PE L=1070 4.%13x1.5/PE L=1070 1 H=5000
sty 4 900200301004  |Hose 13x1.5/PE L=1170 4 %13x1.5/PE L=1170 1 H=5500
57| 4 900200301004  [Hose 13x1.5/PE L=1420 4 4 13x1. 5/PE L=1420 1 H=6000
‘ 4 900200301004  |Hose 13x1.5/PE L=1350 4 %13x1.5/PE L=1350 1 H=4799
4 k \ . 5 255044020118 |Joint (=) 1
20@@ S @ 6 900200301004  |Hose 13x1.5/PE L=2000 4 %13x1.5/PE L=2000 1
21 ~ & f 7 910200200035 _|Screw GB70.1 M6x16-8.8 #2£]GB70.1-M6x16-8.8 2
T] = 4 8 910400500005 |Spring washer GB93-6 SHEEIEIGBI3-6 6
9 910400100005 |Flat washer GB97.1-6-200 HV  |SE#EGB97.1-6-200HV 2
10 282344529002 |Support oz 1
11 255044520132 |Tubing clamps HESE 4
12 910200200038 |Screw GB70.1-M6x25-8.8 #25TGB70.1-M6x25-8.8 4
13 910100300054 |Bolt GB5782-M12x50-8.8 1242 GB5783-M12x50-8.8 1
35\_ 14 910400500008  |Spring washer gb93-12 BEEREGBI3-12 1
35y 15 910400100008 | Flat washer GB97.1-12-200HV  |FF#EGB97.1-12-200HV 1
16 256844520022 |Hose baffle IRETEIR 1
~ 17 255044520081  |Bushings (shoulder)®20Xd13x33 [f1E®G20XD13x33 1
18 255044520096 | Pulley ®120x36 (single slot) TBH D 120x36(E1E) 1
19 281844529502 |Hydraulic hose assembly 12-L264( & EE S AL(E)12-L2640-25C-24° 1 H=4000
34 19 251244529501  |Hydraulic hose assembly 12-L290q /& E & A%(E)12-L2900-2SC-24° | 1 H=4350
S 19 281844529501 |Hydraulic hose assembly 12-L297(&EE S AL(E)12-L2970-25C-24° 1 H=4500
~ 19 281844529503  [Hydraulic hose assembly 12-L318( /& EE AF(E)12-L3180-2SC-24° | 1 H=4800
- 19 281844529504 |Hydraulic hose assembly 12-L.328( & EE A Ak (E)12-L3280-2SC-24° 1 H=5000
19 281844529505 |Hydraulic hose assembly 12-1368( & & S (B)12-L3680-2SC-60° | 1 H=5500

59




281898501041 4 EAEIR (=& 2LBH)/Mast lifting pipeline(three stage full free lift)

R2/NO RR/SN Name LFR WE/QTY %&¥E/Remarks

. 19 281844529505 |Hydraulic hose assembly 12-1368( /& E& 2AK(E)12-L.3680-2SC-60° 1 H=5500
N 19 281844529506 |Hydraulic hose assembly 12-L409( & EE SR (B)12-L4090-2SC-24° | 1 H=6000
19 282344529502 |Hydraulic hose assembly 12-L305( /& & RAK(E)12-L.3050-2SC-24° 1 H=4799

20 282344529001 [ o0 U WOREOTCRE I Ty (ghispd)10-M18x1.5-M22x1.5-| 2

21 252144519002 |Three welded (20Q) =EIEA((20Q) 1

22 A Oring 19x2.65 OF/B-PJ19x2.65 1

23 251223520030 [, o0 O et TRt T Ty ()15.M22x1.5-M22x1.5-24° | 1

24 201025020019 |Connector 22-M22x1.5-M18x1.5-24153L (B)22-M22x1.5-M18x1.5-24° 2

25 283344529005 |Hydraulic hose assembly 12-L750{ /& EE S A% (E)12-L750-2SC-24° 1

26 281844529003 |Hydraulic hose assembly (135°)15] g Sk 50 JIOTEOTTmZSE 2

27 910100300020 |BoltGB5783-M8x16-8.8 1242 GB5783-M8x16-8.8 3

- 28 910400500006 |Spring washerGB93-8 JEEEIGBI3-8 3

J’fﬁ" 29 910400100006 |The flat washer GB97.1-8-200HV |F#EGB97.1-8-200HV 3

i 30 282344519001 |The transition pipe(24°) PELEENEIR S (24°) 1

e 31 251244529002  |joint12-M27x2-M22x1.5-24° L (BIESD)12-M27x2-M22x1.5-24 1

32 281298520001 |Explosion-proof valve apc=3Ed 1

33 282344529004 |Hydraulic hose assembly 12-L305-i&/E& S A% (E)12-L305-25C-24° 1

34 251244019001  |Joint-24° B (=)-24° 1

35 921600400003  |Strip P-N156-00646 LA (F30)P-N156-00646 3
36 900200301004  |Hose 13x1.5/PE L=1350 % 13x1.5/PE L=1350 1 H=4000
| ! 36 900200301004  |Hose 13x1.5/PE L=1470 3 %13x1.5/PE L=1470 1 H=4350
R 36 900200301004  |Hose 13x1.5/PE L=1520 4 %13x1.5/PE L=1520 1 H=4500
- /" \ 31 36 900200301004  |Hose 13x1.5/PE L=1720 3 %13x1.5/PE L=1720 1 H=5000
32}‘D g@\ \ = 36 900200301004  |Hose 13x1.5/PE L=1820 4 %13x1.5/PE L=1820 1 H=5500
, N%@”ZO 36 | 900200301004 |Hose 13x1.5/PE L=2070 4% %13x1. 5/PE L=2070 1 H=6000
S 36 900200301004  |Hose 13x1.5/PE L=1620 4 %13x1.5/PE L=1620 1 H=4799

L N
~

60




2818985010428 5 (=KL EHHM) /Fork carrier(three stage full free)

E/NO 4BG/SN ZFK Name WE/QTY &¥E/Remark
1 281838013001 [Load backrest welding(1100x1080 FEZRIE4(1100x1080) 1
2 910400100009 Washer GB97.1-14-200HV B GB97.1-14-200HV 8
3 910400500009 Washer GB93-14 HEEHEGBI3-14 8
4 910100300062 Bolt GB5783-M14x30-8.8 124 GB5783-M14x30-8.8 8
5 910401300022 Circlip GB894.1-45 iR MY EIGB894.1-45 4
940200300061 | Composite roller ®78.8xP45x23- | 4 474 d78.80-range=40-NTQJ | 8 pril iy
6 940200300062 | Composite roller ®79.1xP45x23- | & 4% %:d79.10-range=40-NTQJ 8 EFD
940200300063  p79.4xd45x23- the range of low hal & & 7&#®79.40-range=40-NTQJ 8 praciil
7 910200200119 Bolt GB70.1-M16x30-8.8 242 GB70.1-M16x30-8.8 1
8 910400500010 Spring Washer GB93-16 SHEEHVEIGBI3-16 1
9 910401300018 Circlip GB894.1-35 RS MBI GBB94.1-35 2
940200100043  |Main roller ® 78.80x ® 35x22.5 (o E5E5D78.80xP35x22. 5(4 #1172 i
10 940200100044  |Main roller ® 79.10x ® 35x22.5 (o E556D79.10xd35x22. 5(4M El&l1| 2 EHT
940200100039  |Main roller ® 79.40x ® 35x22.5 (o FRED79.40xD35x22 5(HMBRIL| 2 15D
1 281838013001 |carrier weldind (sthree stage full fil HXYZMEE (ZHKELBEHITIER) 1
281838013002 |carrier weldind (sthree stage full f HBEXZRIEE (Z=RELEHIIEZR) 1 4799EH

62




281898501043 AKIINEERE (=/LBEHM) /Single attached line (three stage full free)

FEINO HaRL/SN L HR Name &%/QT\ £ ¥E/Remark
1 253630520904  |Middle cylinder rubber tube cover |HEIRRENE 1
2 910100100060 [Bolt GB5782-M12x120-8.8 1 GB5782-M12x120-8.8 1
3 910400100008  [washer GB97.1-12-200HV B GB97.1-12-200HV 2

. 4 253630520906  [Stent S 2

' 5 255044520081  |Bush ®20xd13x33 FTEDG20XP13x33 1
6 254130520016 [Bush ®20x®d13x43 HTED20xD13x43 2
7 910100300020  [Bolt GB5783-M8x16-8.8 124 GB5783-M8x16-8.8 6
8 910400500006  |Washer GB93-8 SEEEHVBIGBI3-8 10
9 910400100006  |washer GB97.1-8-200HV B GB97.1-8-200HV 10
10 910400200005  [washer GB96.1-12-200HV A GBI6.1-12-200HV 2
11 910400500008  |Washer GB93-12 HESHVEIGBI3-12 2
12 910300100008  |Nut GB6170-M12-10 $28GB6170-M12-10 1
13 253631020020  |Pulley ®104x76 B D104x76(PYEE) 1
14 910100100072  [Bolt GB5782-M16x60-8.8 122 GB5782-M16x60-8.8 1
15 910400500010  |Spring Washer GB97.1-16-200HV |35 & B GB97.1-16-200HV 1
16 281830520003  |Middle cylinder chain baffle FRETHES IR 1
17 253645220011 |cylinder head [AES 1
18 910100300023  [Bolt GB5783-M8x25-8.8 122 GB5783-M8x25-8.8 2
19 910100300027  |Bolt GB5783-M8x45-8.8 124 GB5783-M8x45-8.8 2
20 255028520035  |Pipe press fixedly piank ERRER 2
21 255028520034  |Hose fixing bloke REEER 4
22 253630510001 |Intermediate cylinder rubber tube t{ EpET R ENT ELR 1
23 253644520004  |Embrace hoop ik 2
24 910400100007  [washer GB97.1-10-200HV B GB97.1-10-200HV 2
25 910400500007  |Washer GB93-10 HESHEIGBI3-10 2
26 910100300036 [Bolt GB5783-M10x25-8.8 1EF GB5783-M10x25-8.8 1
27 910100300050  |Bolt GB5783-M12x30-8.8 124 GB5783-M12x30-8.8 1
28 910100100048  [Bolt GB5782-M12x50-8.8 1 GB5782-M12x50-8.8 1
29 256844520021  |Hose baffle RETEIR 1
30 255030520020  |Pulley ®120x42 iBED120x42(FNHE) 1
31 251230520714  [Hydraulic hose assembly10-L2120|&/EE EAK(5)10-L2120-1SC-24° [ 2 H=4000

63




281898501043MINNERE (=H/=LBEH) /Single attached line (three stage full free)

R2/NO RR/SN Name LFR WE/QTY %&¥E/Remarks
251329020702  |Hydraulic hose assembly10-L2360| i & & & B (E)10-L2360-1SC-24° 2 H=4350
253631020104  |Hydraulic hose assembly10-L2450|# & & & % (#)10-L2450-1SC-24° 2 H=4500
251231020702  |Hydraulic hose assembly10-L2650| i & & & B (E)10-L2650-1SC-24° 2 H=4800

31 251228520701 |Hydraulic hose assembly10-L2850| & & & % (H)10-L2850-1SC-24° 2 H=5000
282323520029 |Hydraulic hose assembly10-L3030| i & & & B (E)10-L3030-1SC-24° 2 H=5500
251331020704  |Hydraulic hose assembly10-L3550|# & & i % (&)10-L3550-1SC-24° 2 H=6000
253630520201 |Hydraulic hose assembly10-L2550| i & & & B (E)10-L2550-1SC-24° 2 H=4799
281830520703  |Hydraulic hose assembly10-L1980|# & 2 & i (&)10-L1980-1SC-24° 2 H=4000
253631020103 |Hydraulic hose assembly10-L2080| i [t & & B (£)10-L2080-1SC-24° 2 H=4350
251228520702  |Hydraulic hose assembly10-L2150| i & & & B (E)10-L2150-1SC-24° 2 H=4500

32 253631020201 |Hydraulic hose assembly10-L2250| % & & &4 (E)10-L2250-1SC-24° 2 H=4800
251329020702 |Hydraulic hose assembly10-L2360| & & (E)10-L2360-1SC-24° 2 H=5000
251330520702 Hydraulic hose assembly10-L2510|3 & & & % (#)10-L2510-1SC-24° 2 H=5500
251330520703  |Hydraulic hose assembly10-L27 10 & & i ( B)10-L2710-1SC-24° 2 H=6000
253631020201 |Hydraulic hose assembly10- TREE SUBk(E)10-L2250-1SC-24° 2 H=4799

33 281830510001 Hydraulic steel pipe welding [RENEIRES 1

34 282330520004 Hose mounting plate RELEIR 1

35 251330510004 | Hydraulic steel pipe welding(24°) |/RENEIRE(24°) 1

36 | 251230520002 [ T CRE IS Y T [REERAE(E)10-L1260-15C-24° | 2

37 282330520006 Tubing retainer plate HEEENR 1

38 253631101002 Single attached hose bracket |ERiIREZZE 1
255042510004 Sideshifters(LH) MiEBERE R 1040(E5) 1

39 255042510001 Sideshifters(LD) HMNEMIFZEE1100(LD) 1
255042510002 Sideshifters(CASCADE) MFZa8/S A 1040(RET-R4F55F- 1

40 910800100001 Oring 9.5x1.8 OFZF-19.5x1.8 2

41 253642520002 | Hydraulic hose assembly (90°)10- [P0t = S RIS TOTAVTISE2H=17

64




281898501044 MINNE R EZE(=H2LBHMH)/Doble pipeline installation(three stage full free)

RE/NO HRAL/SN Name 2 W /QTY & ¥E/Remark

1 254130520016 |Bush ®20xd13x43 HED20xP13x43 2

2 255030520020 |Pulley ®120x42 B 120x42(WHE) 1

3 256844520021 [Hose baffle RETHR 1

4 910400100008 |Washer GB97.1-12-200HV FHEGBI7.1-12-200HV 2

5 910400500008 |Washer GB93-12 HEHEIGBI3-12 2

6 910100100048 |Bolt GB5782-M12x50-8.8 1242 GB5782-M12x50-8.8 1

7 9101000300022 |Bolt GB5783-M8x20-8.8 12 GB5783-M8x20-8.8 2

8 910400500006 |Washer GB93-8 MEEHEGBI3-8 15

9 910400100006 |Washer GB97.1-8-200HV B GB97.1-8-200HV 15

10 282330520004 |Hose mounting plate RERIEENR 1
251230520714 |Hydraulic hose assembly10-L2120;&E& S (E)10-L2120-1SC-24° 2 H=4000
251329020702  |Hydraulic hose assembly10-L2360| i & & & Bl (E)10-L2360-1SC-24° 2 H=4350
253631020104  |Hydraulic hose assembly10-L2450|¥ [ & i i (£)10-L2450-1SC-24° | 2 H=4500
1 251231020702 |Hydraulic hose assembly10-L2650| i & & & Bl (E)10-L2650-1SC-24° 2 H=4800
251228520701  |Hydraulic hose assembly10-L2850)| ¥ [ & i i (£)10-L2850-1SC-24° | 2 H=5000
282323520029 |Hydraulic hose assembly10-L3030| i & & & Bl (E)10-L3030-1SC-24° 2 H=5500
251331020704 |Hydraulic hose assembly10-L3550| % & & &4 (#)10-L3550-1SC-24° 2 H=6000
253630520201 |Hydraulic hose assembly10-L2550|3& A& Ak (B) 10-L2550-1SC-24° 2 H=4799

12 251330510004 |Hydraulic steel pipe welding(24°) [{RENEIREE(24°) 1

13 251230520002 |Hydraulic hose assembly10-L1260|/&EE S (E)10-L1260-1SC-24° 2

14 282330520006 |Tubing fixing plate HEREIENR 1

15 281830510001 RENEIRS 1
281830520703 |Hydraulic hose assembly10-L1980| /& & &4 i%(E)10-L1980-1SC-24° 2 H=4000
253631020103  |Hydraulic hose assembly10-L2080|# [ & & i (E)10-L2080-1SC-24° 2 H=4350
251228520702  |Hydraulic hose assembly10-L2150% & & & () 10-L2150-1SC-24° 2 H=4500
i 16 253631020201  |Hydraulic hose assembly10-L2250 Hs & & i ( #)10-L2250-1SC-24° 2 H=4800
5 251329020702  |Hydraulic hose assembly10-L2360| & & &4 () 10-L2360-1SC-24° 2 H=5000
= 251330520702 |Hydraulic hose assembly10-L2510| i F 4 & i (1)10-L2510-1SC-24° | 2 H=5500
251330520703  |Hydraulic hose assembly10-L2710[¥ & & & (#)10-L2710-1SC-24° 2 H=6000
253631020201 |Hydraulic hose assembly10- REERUB(E)10-L2250-1SC-24° 2 H=4799

17 253631101002 [Single attached hose bracket BfprEST 2R 1

65




281898501044 MINNE R EZE(=H2LBHMH)/Doble pipeline installation(three stage full free)

FE/NO HiFL/SN Name 2 BR/QTY %&¥E/Remarks

18 253631310002 WU 8 B (24°) 1
19 253630520904  [Middle cylinder rubber tube cover |FEIREIRPE 1
20 910100100060 |Bolt GB5782-M12x120-8.8 12 GB5782-M12x120-8.8 1
21 253630520906 |Stent %28 2
22 255044520081 |Bush ®20xd13x33 FED20XD13x33 1
) 23 910100300020 |Bolt GB5783-M8x16-8.8 i GB5783-M8x16-8.8 12
Q@J / 24 910400200005 [Washer GB96.1-12-200HV K E GB96.1-12-200HV 2
25 910300100008  [Nut GB6170-M12-10 12 EGB6170-M12-10 1
26 253631020020 |Pulley ®104x76 1 ED104x76(TUE) 1
27 910100100072 |Bolt GB5782-M16x60-8.8 i2 £ GB5782-M16x60-8.8 1
28 910400500010 |Spring Washer GB97.1-16-200HV | 5% 4[5 GB97.1-16-200HV 1
P o 19 29 281830520003 |Middle cylinder chain baffle LA 2 PR 1
} 30 253645220011 |Cylinder head sk 1
| %ﬂ o 31 253644520004 |Embrace hoop s 1
@d“ 32 910400100007 [Washer GB97.1-10-200HV B GB97.1-10-200HV 2
o 5 [ 33 910400500007 |Washer GB93-10 SREEHEIGBI3-10 2
34 910100300036 |Bolt GB5783-M10x25-8.8 12 GB5783-M10x25-8.8 2
WP 35 910100300027 |Bolt GB5783-M8x45-8.8 12 GB5783-M8x45-8.8 6
:% 36 255028520035 |Pipe press fixedly piank BN 6
& E@( 37 255028520034  [Hose fixing bloke REEER 12
1ol 38 253631310003 |Intermediate cylinder rubber tube t| FFE R EEELR 1
39 282344510003 |The pulley welds the bracket BRIREE 1
40 255031020007  |Pulley ®90x22 B DI0X22 (B 1) 2
41 255031020004  [Axis ®20x70 HEHd20x70 1
42 910401300011 |Circlip GB894.1-20 MRS EIGB894.1-20 1
43 282331020101 |Holder %28 1

s 252130529604 |Hydraulic hose assembly10-L3720|3 & & # A (#)10-L4015-1SC-24° | 2 H=4000

i 282331020105 |Hydraulic hose assembly10-L4270| "~ B & XUE HULALTUm LoL% 2 H=4350

44 283328020012 |Hydraulic hose assembly10-L4380|# & 4 & k% (E)10-L4380-1SC-24° 2 H=4500

251328020005 |Hydraulic hose assembly10-L4550|# [ & & 5% (E)10-L4550-1SC-24° 2 H=4800

282331020107 |Hydraulic hose assembly10-L4770)/&/EE 5Bk (8)10-L4770-1SC-24° 2 H=5000

66




2818985010443 FIINEIR L (=RLEHMH)/Doble pipeline installation(three stage full free)

FS/NO YRTB/SN Name 2R %ﬁ%/QT\ £&¥E/Remarks
256527529606 |Hydraulic hose assembly10-L4970;&/E& SBk(E)10-L4970-1SC-24° 2 H=5500
44 251328020008 |Hydraulic hose assembly10-L5450|if & & & (#)10-L5450-1SC-24° 2 H=6000
253631020201 |Hydraulic hose assembly10-L2250| ¥ & & i B () 10-L2250-1SC-24° 2 H=4799
45 281831010001 |Hydraulic steel pipe welding(24°) [RENEIES (FOBK24°) 1
46 910100400010 Bolt GB5786-M12x1.25x30-8.8 12#¥2GB5786-M12x1.25x30-8.8 1

67




281898501045f8 e HHHEL (=& EHMHIJIZE)/SHORT LIFTING CYLINDER (three stage full free)

R2/NO RR/SN Name LFR WE/QTY %&¥E/Remarks
A 281844515001 |Lifting chain LH1234-75 FEFHESRILH1234-75 2 H=4000
A 252043510021 |Lifting chain LH1234-81 FCFHHESELH1234-81 2 H=4350
A 252044510043 |Lifting chain LH1234-79 EFHESELH1234-79 2 H=4500
A 252044510005 |Lifting chain LH1234-85 FCFHHESELH1234-85 2 H=4800
A 281844515002 |Lifting chain LH1234-83 FEFHESR1LH1234-83 2 H=5000
A 252144014001 [Lifting chain LH1234-91 FEFHELLH1234-91 2 H=5500
;j'i B A 251244014002 |Lifting chain LH1234-93 FEFHESRILH1234-93 2 H=6000
& 2 - A 252043510021 |Lifting chain LH1234-81 FEFHHESRLH1234-81 2 H=4799
o 4@ ®> B 281844518001 [Short lifting cylinder (M) ® 70x ®|3iET (M)D70xD55x925 1 H=4000
% Va Cp—31 5T | b1 2 B 281844518002 |Short lifting cylinder (M) ® 70x ® 34T (M)P70xD55x987 1 H=4350
54 | = G/E B 281844518003 |Short lifting cylinder (M) ® 70x ®[3H£T(M)®70xP55x1012 1 H=4500
) | } [ B 281844518004 |Short lifting cylinder (M) ® 70x ®|SHET(M)D70xP55x1062 1 H=4800/4799
2] | 335 1/9 B 281844518005 | Short lifting cylinder (M) ® 70x ®|3g#T (M)d70xd55x1112 1 H=5000
ggig: 3 0 B 281844518006 |Short lifting cylinder (M) ® 70x ®|3HET(M)d70xP55x1187 1 H=5500
N 3% 1" B 281844518007  |Short lifting cylinder (M) ® 70x ®[;iifT(M)®70xP55x1287 1 H=6000
30 \ : q;YQ C 254198510005 |Seal kits(middle cylinder) FEHMHSEE (=R BB 1 | f43/5/6/12/14
g L 13 1 A Dust ring 50x58x7/6.5 4 RB50x58x7/6.5 1 AR f
L I 2 A Catch 50x60x3 =5 R 50x60x3 1 AR
- i}g =3 | 3 A Seal ring 50x60x6 ZEIEBI50x60%6 1 AN Bl R A
T 3% T =~ " ‘HZ} 4 A Glide sleeve emE 1 T B
g3 1@‘3}'&‘95 — 14| 5 A Oring D75X3.1 ORUZHIBID75X3.1 1 =R R
— 6 A O ring D75X3.1 ORZEIEBID70x3.1 1 AR A
7 A Bearing50x55x40 ENETHhA 50x55%40 1 B R fit
8 A HSG Piston rod HSGIHEZET 1 AR L
9 A Circlip ez =] 1 AR
10 A Piston assembly THEDY 1 AN LR AL
11 A Support ring 65x70x20 S EIRN65x70x20 1 AN RS
12 A Seal ring 70x60x6 FLFEZ I 70x60x6 1 AN LR AL
13 A Valve cover RE 1 A B bR
14 A O ring D15x2.4 OBIZHIED15x2.4 1 AR L
15 A Valve plug FLAAZEIRE 70x60x6 1 A B bR

68




281898501045f8 e HHHEL (=& EHMHIJIZE)/SHORT LIFTING CYLINDER (three stage full free)

R2/NO RR/SN Name LFR WE/QTY %&¥E/Remarks

16 A Catch BE 1 SR i

17 A Circlip 22(inport) B 22(#0OR) 1 R E e

18 A Slide valve B 1 AN AL

19 A Spring2.3x15x48.5 JEEED 3x15x48.5 1 AN A

kj 20 A Cylinder EAKZ 1 A Fh R A

e 21 A Spacer e 1| B

4@ = 22 A Screw M5x5 BRETM5x6 1 AR
<> 23 910600600015 |Split pin 2x20 FFOGB91-2x20 2
6T | 24 910900400010  |LH1234 chain HRIUHEGB6074-LH1234 2
7)@;‘ 25 252043520037  |Pin $7.84x35.1 $HiHP7.84x35.1 2
8 26 252044020121 |Joint M16x1.5x178 PESLIBFEM16x1.5X178 2
Tt 27 910600600030 |split pinGB91-3.2x30 FO85GB91-3.2x30 2
%’10 28 254144020066 |Nut M16x1.5 IREIRAIM16X1.5 2
e%” 29 910300200008  |Nut GB6171-M16x1.5-10 ¥28GB6171-M16x1.5-10 2
=1 30 254144020065 |Joint M16x1.5-85.5 ELLIBFEM16x1.5-85.5 1
f_ji 31 253645220011 | Cylinder head HT3k 1
515 32 253644520004  |Hug the hoop bk 1
i}s 33 910100300036 |Joint GB5783-M10x25-8.8 1242 GB5783-M10x25-8.8 2
PWE 34 910400500007 |Spring Washer GB93-10 MEEHEIGBI3-10 2
18 4 35 910400100007 |Washer GB97.1-10-200HV E#EGB97.1-10-200HV 1
36 910400500008 |SpringWasherGB93-12 MESHEIGBI3-12 1
37 910100400009 |BoltGB5786-M12x1.25x25-8.8  |#2#2GB5786-M12x1.25x25-8.8 1

69




281898501046 EFHMEL (=KL EHII42)/ LIFTING CYLINDER (three stage full free)

R2/NO RR/SN Name LFR WE/QTY %&¥E/Remarks
1 910400500008 |Washer GB93-12 HESHEIGBI3-12 4
2 910100300053 |Bolt GB5783-M12x45-8.8 12 GB5783-M12x45-8.8 2
3 910401300020 |Circlip GB894.1-40 PRI GB894.1-40 2
4 940200500015 [0 7 PECTTS TOU IO ne g = 780708K3-095x040x27 | 2
5 910900400010 [LH1234 chain MRIHEGB6074-LH1234 2
6 910600600015 |Split pin 2x20 FFO44GB91-2x20 8
7 252043520037 |Pin ®7.84x35.1 $4%HP7.84x35.1 4
8 252044020121 |Joint M16x1.5x178 HESZIBIOM16X1.5x178 2
9 910600600030 |split pinGB91-3.2x30 FFO$4GB91-3.2x30 4
@@ s N a 10 254144020066 |Nut M16x1.5 ERTENBRIM16x1.5 4
o ig@ r5 - 11 910300200008 |Nut GB6171-M16x1.5-10 12RGB6171-M16x1.5-10 4
f;gl i3 Jﬁ - 12 254144020065  |Joint M16x1.5-85.5 HESRIZIEM16x1.5-85.5 2
LY il ; é\ ' 13 A Piston rod SEET 1 R R
ﬁ ﬁ ﬁ/ T 4\26 14 A Adjusting bushing 35.5x44xL1  [JEEE35.5x44xL1 1 TR
i ke Ef,;\w 15 A Circlip L 1| A
ep\f I N 16 A 41 x45x8 bearing ring STTRGERA1X45%8 1 B i
g_ﬁ S N 17 A Seal ring 45x35x6 A REEE 1 S B R
12 Nl 18 A 35 x45x3 block slice 4 Fr35x45x3 1 R N
TT &? 19 A Piston EE 1 R g
}S’\d; ) 20 A Copper bushing fHE 1 AR A
A1 1s¢ Tl ey 21 A Circlip LR 1| R
8 - 22 A Buffer ring 4B IR 1 AR
3. || Q% - 23 A Anti-explosion valve BhiEiE 1 AR B R
- - B/C i@ a - 24 A Dust ring SEIDH35X43X6.5 1 T B
: 25 A Seal ring PRI 35X45X6 1 R b4t
26 A Guide bushing Sm[E 1 AN BhR A
27 A O seal ring ORIZ LI 1 AR
28 A Bearing 3530 XA 4H#3530 1 AN Fl R A
29 A Cylinder K 1 AN PR it
A 252044510006 |Lifting chain LH1234-95 FCFHESRLH1234-95 2 H=4000
A 251244014003 |Lifting chain LH1234x101 EF5Es&LH1234-101 2 H=4350
A 251244514002 |Lifting chain LH1234x103 FCFHESRLH1234-103 2 H=4500
A 251244014004 |Lifting chain LH1234x109 FEFHESRLH1234-109 2 H=4800

70




281898501046 B FHHEL(=RLBEHHMIIER)/ LIFTING CYLINDER (three stage full free)

15}

FS/NO YRTB/SN Name 2R &%/QT\ £&¥E/Remarks
A 251244014005 Lifting chain LH1234x113 FEFHEESELH1234-113 2 H=5000
A 252144014002 |Lifting chain LH1234x123 EFH5Es&LH1234-123 2 H=5500
A 252144014006 |Lifting chain LH1234x133 FCFHHESE1LH1234-133 2 H=6000
A 252144014003 |Lifting chain LH1234x105 EEFHHESELH1234-105 2 H=4799
B 254144510051  |Right lifting cylinder H=4000 SHEL(R)D45xD35x1302.5 1 H=4000
B 254144510052 |Right lifting cylinder H=4300 JHEL(R)D45xP35x1415 1 H=4350
R _ B 254144510053  |Right lifting cylinder H=4500 SHEL(R)D45xD35x1465 1 H=4500
@@ 4 /@ ,9_ A_ N n } B 254144510054 |Right lifting cylinder H=4800 JHEL(R)D45xP35x1565 1 H=4800
o~ oY u/f | =y | B 254144510055  |Right lifting cylinder H=5000 SHEL(R)D45xD35x1615 1 H=5000
fgl ‘ | "l -y | B 254144510056  |Right lifting cylinder H=5500 SHIEL (R)D45xD35x1790 1 H=5500
H ﬁ } s } : 1l g\% } B 254144510057  |Right lifting cylinder H=6000 SHET(R)D45xD35x1940 1 H=6000
= L } ] 1\27 \ B 281844517001 |Right lifting cylinder H=4799 SHEL(R)D45xD35x1740 1 H=4799
{ 0 e : E\ZS } C 251244516001 |Letft lifting cylinder H=4000 JHEL(L)P45xP35x1302.5 1 H=4000
| S | : R | c 251244516002 |Left lifting cylinder H=4350 SHIET(L)®P45xD35x1415 1 H=4350
} g"” I I N C 251244516003 |Left lifting cylinder H=4500 SHEL(L)D45xD35x1465 1 H=4500
4L L8 | ;\& | C 251244516004  |Left lifting cylinder H=4800 SHEET (L) D45xP35x1565 1 H=4800
| ig’%@ - D) : C 251244516005 |Left lifting cylinder H=5000 SHEL(L)D45xD35x1615 1 H=5000
A1 | 18& TT ey | C 251244516006 |Left lifting cylinder H=5500 SHEL(L)DP45xD35x1790 1 H=5500
: ;9\% : - } C 251244516007 |Left lifting cylinder H=6000 JHEL(L)P45xP35x1940 1 H=6000
— L /: z% :3\25 } C 281844516001 [Left lifting cylinder H=4799 JHEL(L)DP45xD35x1740 1 H=4799
— 0 B/C 2 | ‘ D 254198510003 [Seal kits(three stage full free|Zsd{H{EIRE (=4S B ERFEFHT) 1
| \
|

-

|
|
r

71




28189850104 7{i$HMEL/TILT CYLINDER

R2/NO RR/SN Name LFR WE/QTY %&¥E/Remarks
A 281820510001 |Cylinder (TL)®75xd32x57(3/5)  |HEL(TL)P75xP32x57(3/5) 2
B 281298510006 |Seal kits (tlited cylinder) B HESIBRE (FIRVET) 2 59, 11, 15
1 A Grease mouth Z1/8 BiEi8iEKEZ1/8 2
2 254198520501 |Earring Hik 2
3 A Bearing GE30ES KI5 4AGE30ES 2
4 A Circlip 47 47 2
5 A NutM14 123M14 2
6 A Washer14 HE14 2
7 A BoltM14x55 IZFEM14X55 2
8 A Piston body assembly TEEIREAK 2
9 A Yx seal ring Y xBTS 2
10 A Support ring ZEIRD63x20%2.5 2
11 A Dust ring N 2
12 A Circlip 52 52 2
13 A Circlip HE 2
14 A Catch 48x30x3 4 F48x30%3 2
15 A Useal ring 48x30x10 UL 2
16 A Guide sleeve EQE 2
17 A O seal ring 63x3.1 OBUZ I 2
18 A Bearing 3025 NS #3025 2
19 A Cylinder barrel assembly EANS =Y 2
20 A Bearing 3040 NS T3040 2

72




2818985010485 X /Fork

R2/NO RR/SN Name LFR WE/QTY %&¥E/Remarks
940100100001 |Fork 100x35x920 T ARIEE Y 100x35%920 2 1.6T
940100100002 |Fork 100x35x950 ST ARYEE Y 100x35%950 2 1.6T
A 940100100003 |Fork 100x35x1070 I T ARIEE Y 100x35x1070 2 1.6T
940100100004 |Fork 100x35x1150 HSATTARYEE Y 100x35x1150 2 1.6T
2\ 940100100005 |Fork 100x35x1220 I T ARIES Y 100x35x1220 2 1.6T
9\ 940100100065 |Fork 100x40x1070(2T) HeA) 11 AT 5% X 100x40x1070(2T) 2 1.8-2.0T
’ 940100100067 |Fork 100x40x1150(2T) H:44 11 A% % X 100x40x1150(2T) 2 1.8-2.0T
ﬂ, A 940100100066 |Fork 100x40x1220(2T) HeA) 11 AT 5% X 100x40x1220(2T) 2 1.8-2.0T
E(/ 940100100085 |Fork 100x40x1370(2T) H:44 11 A% % X 100x40x1370(2T) 2 1.8-2.0T
940100100087 |Fork 100x40x1520(2T) H:44 11 A% % X 100x40x1520(2T) 2 1.8-2.0T
A Fork body BXYIK 2
253098514101 [Lift pin assembly IRES 2

73




2818985010498 FE F/Electric system

R2/NO RR/SN Name LFR WE/QTY %&¥E/Remarks
1 A Sensor 121 4%5999666-94810AAA 1 Opiton
2 920200600010 Limit switch CZ-3108 FRAS FF5CZ-3108 1 Opiton
3 920200300004 Micro Switch(RZ-15GQ22-B3) BN IFFRZ-156Q22-B3 4
4 921100100063 Display (3401T-12-96V) {XF3401T-12-96V 1 Curtis-F
5 921100100155 Display IDD-E-35CD17B(D36C-R) | AEAXZED36C-R 1 JEMNE Inmotion
6 256733012002 Combination switch JK361CXNL/344H & JT2%JK361CXNL/3-0000 1
7 920200200031 Key swtich HRETF O (—RIXUER) 1 U L
8 920200100020 Emergency StopSwitch (GSLA5-22PN &5 I 5GSLA5—-22PN-40-G01/R 1
9 251233020001 Integrated electrical box LN 1
921400100201 Control box WSM-DCDQH-012 5 #1 £ WSM-DCDQH-012 1 Lt 451 1
10 920201000002 Brake switch JHIFSTT < JK231 1
11 920500100001 Horn (125-DC24V) W\ 125-DC24V 1
12 920500100002 Buzzer (DJB-24B) WY\ g B TB—-24B 1
13 920500100008 Horn (HYDZ-24V) W Y\ 1 183 BEHYDZ-24V 1 Opiton
14 921900100017 DC-DC48V/24V B S WDC300NT 1
15 920200200075 Fingerprint unlock FUC-B2 FUC-B2¥5 8L fi i o 1 Opiton
16 921900100026 USB-YC-A93 USB-YC-A93 1 Opiton
17 920200800020 Warp Switch(YB-nuoli—003) FABUIT 5<YB-nuo1i-003 1 Opiton
18 921800200007  |Angle potentiometer B ff AL 1 Opiton
19 921700100005 Accelerator (FZ3-132-133) hniE #4F73-132-133 1
20 281833010004 Control harness (Curtis—F-3D20C\ZE & £k (Curtis—F-3D20C) 1 fiCurtis-F&R 4
20 281833010016  |Control harness (Curtis-F-3D20CH{% &£ (Curtis-F-3D20C-BLF) 1 Ee 51 1 5
20 281833010002 Control harness(Inmotion 7-3D2(ZE &£ (Inmotion 7-3D20C) 1 AtInmotion R4
281233211000-S00 [Control assembly (Curtis—F-3D20q %214 (Curtis—F-3D20C) 1
21 281233211002-S10 |Control assembly(Curtis F-3DxCHHI#52H4F (Curtis F-3DxCHL i) 1 Lt A5 18 L FH
281833212007-S01 |[Control assembly (Inmotion 7-3DJE#EZHAf (Inmotion 7-3D20C) 1
22-27 281833014002 Connecting cable 3D16-20C (Curt{i%4E2kds 5 ai3D16-20C (Curtis—F) 1 fiCurtis-FR %
22-27 281833014001 Connecting cable 3D16-20C (Inmo{i%4£k 4k 5 Ak3D16-20C (Inmotion) 1 EiInmotion R4t

74




2818985010498 FE F/Electric system

R2/NO RR/SN Name LFR WE/QTY %&¥E/Remarks

1 255034510002 Left front roof guard frame 1id/Z&RiZETH2E4T R 1

2 255034510003 Right front roof guard frame 1{A4RE7ZETHH 24T W 1

3 255034510004 Rear combination light harness |F4H &I K 1

4 922000100001 Lamp PDL-LXZM-1 T PDL-LXZM-1 3

5 922000100014 Lamp A-LJD-A1l $TA-LJD-A1 2 RORIEEEAT

6 922000100052 YT FLDJ-QXD-001 Lamp FLDJ-QXD-001 2 RN

; 922000100028 Lamp RB-L590-1 JTRB-L590-1 2 BAH)T
922000100027 Lamp RB-L590 JTRB-L590 2 HZWENIIT
922000100014 Lamp A-LJD-A1l $TA-LJD-A1 1 RORIEEEAT
922000100028 Lamp RB-L590-1 JTRB-1590-1 1 BRI

8 922000100027 Lamp RB-L590 $TRB-L590 1 BB NTIT
922000100032 Lamp OW-6202 $TOW-6202 1 UIEA T
922000100041 Lamp OW-6202 $TOW-6202 1 UL 65T

9 922000100053 Lamp FLDJ-SSWD-003LED YT FLDJ-SSWD-003LED 2 Ja AN

10 922000100051 Lamp FLDJ-JSD-002 $TFLDJ-JSD-002 1 BORKT

75




256898501071 Hi2% & 4:/ELECTRONIC

5 /N0 4ifEISN LZFR Name BE/QTY %&¥E/Remark
1 255034510002 Left front roof guard frame light han £ 5y 4= T4 2247 5 1
2 255034510003 Right front roof guard frame light hi /5 g 4= T7i4r 2247 5 1
3 255034510005 |[Rear combination light harness JEHEIT &R 1
4 922000100098  [Lamp HDL95x95-1-F ATHDL95 X 95-1- F 1
5 922000100088 [Lamp WDL76x40-1 ATWDL76x40-1 2 SR
. 922000100086 [Lamp WDL140x30-1 AT WDL140 X 30-1 7 |[[heerse i
922000100087  [Lamp WDL140x30-2 ATWDL140 X 30-2 2 [T TR TR
922000100088 [Lamp WDL76x40-1 ATWDL76x40-1 1 ey
LIHEéIfnrela 1grit
922000100086 [Lamp WDL140x30-1 AT WDL140 X 30-1 2 [T
Lllléaf ?Jllrueali’aﬂl
7 922000100087  [Lamp WDL140x30-2 ATWDL 140 X 30-2 2 [T e
922000100085 [Lamp WDL55x40-1 ATWDL55 X 40-1 1 | ererEE e
U-Slaped Diue
922000100091 [Lamp WDL55x40-2 ATWDL55 X 40-2 1 | e
SR
8 922000100094 [Lamp XHL8-36.5 AT XHL8-36. 5 2 | e
9 922000100051  [Lamp FLDJ-JSD-002 4J FLDJ-JSD-002 1 | warning light
10 922000100095 [Lamp WDL85x85-2 AT WDL85x85-2 1 Rear light

76




281833001051 HE 4R (Curtis) /Electronic control element (Curtis)
FE/NO S FE/SN Name L ME/QTY %&E/Remarks

1 281233020001 BASE PLATE (WX17750300-580) £AH (WX17750300-580) 1

2 A PR 1

3 257598537038 FUSE HOLDER (WX10077FH02) 58 22 i (WX 1007 7FHO2) 1

4 257598537015 FUSE (10077FZ4VE500. 0) 5B 22 (10077FZ4VE500. 0) 1

5 254198518000 CONTACTOR (13220469) P 2% (13220469) 1

6 257598537040 Support (17750302) 4 (17750302) 1

7 281333020002 COPPER BAR (17750326-022) HiHE (17750326-022) 1

8 281233020006 COPPER BAR (WX17750301-1174) HAHE (WX17750301-1174) 1

9 281898519003-S00 |F4-A-48-375-001-3D20C-P F4-A-48-375-001-3D20C-P 1 SR B (R
9.1 921400100156  |Controller AC-F4-A-48-375-001 |Ffil#AC-F4-A-48-375-001 1 |mer s st |
9 281898519009-S10 |F4-A-48-375-001-3DxC-BLF-P F4-A-48-375-001-3DxC-BLF-P 1 T LA 1 (A
9.1 921400100156 Controller AC-F4-A-48-375-001 |43 #$AC-F4-A-48-375-001 1 T fF

10 281233020003 COPPER BAR (WX17750301-1087) HiHE (WX17750301-1087) 1

11 281233020005 COPPER BAR (WX17750301-1086) HiHE (WX17750301-1086) 1

12 281898519001-S00 |F2-A-48-240-051-3D20C-T F2-A-48-240-051-3D20C-T 1 F A 5] e B (A
12. 1 921400100155  |Controller AC-F2-A-48-240-001 |F#i#EAC-F2-A-48-240-001 1 |merd s st |
12 | 281898519007-S10 [F2-A-48-240-051-3DXC-BLF-T F2-A-48-240-051-3DXC-BLF-T 1 A5 Ll i (K
12.1 921400100155 Controller AC-F2-A-48-240-001 |45 #$AC-F2-A-48-240-001 1 PN
13 281233020004 COPPER BAR (WX17750301-1085) HHE (WX17750301-1085) 1

14 281233020002 COPPER BAR (WX17750301-1084) HHE (WX17750301-1084) 1

15 281898519002-S00 [F2-A-48-240-051-3D20C-A F2-A-48-240-051-3D20C-A 1 M 5] i il (R
15. 1 921400100155  [Controller AC-F2-A-48-240-001 [4%i#3AC-F2-A-48-240-001 TN
15 281898519008-S10 [F2-A-48-240-051-3DxC-BLF-A F2-A-48-240-051-3DxC-BLF-A 1 M| LA ] (B
15.1 921400100155 Controller AC-F2-A-48-240-001 |4%#]%%AC-F2-A-48-240-001 1 T 5 RN KA

77



281898501052EHith/Battery

A
R

— ‘-\

{

R2/NO RR/SN Name LFR WE/QTY %&¥E/Remarks
281237010011 Battery 48V455Ah 75| Hijh48V455Ah 1 [FE3D16-18C
281237010006  |Battery 48V490Ah 5] L #148V490Ah 1 [FE3D16-18C

1 281237010007  |Battery 48V560Ah 25| Hijh48V560Ah 1 [FE3D16-18C
281237010016  |Battery 48V630Ah 5] F#148V630Ah 1 [FE3D16-18C
281337010003 Battery 48V560Ah 25| Hijh48V560Ah 1 |FE3D20C
281337010004 Battery 48V630Ah 5] i #148V630Ah 1 |FE3D20C
281537013113 3D18N-48V-400-W %51, 2V412Ah-REMA3D 1
281537013114 3D18N-48V-400-W (H) HEEES 1. 2V412Ah-REMASNFA3D 1
281537013115 3D18N-48V-300-W 851, 2V277Ah-REMA3D 1
281537013116 3D18N-48V-300-W (H) B51. 2V277TAh-REMA SN #43D 1
281537013117 3D18N-48V-554-W ¥HE51. 2V554Ah-REMA3D 1

) 281537013118 3D18N-48V-554-W (H) B51. 2V554Ah-REMA N #43D 1
281537013101 3D18N-48V-300-W BEEE51. 2V277Ah[E FR3D 1
281537013102  |3D18N-48V-400-W BE%51. 2V412AN[E FR3D 1
281537013103 [3D18N-48V-554-W #8851, 2V554Ah[E FR3D 1
281537013104  |3D18N-48V-300-W (H) WS 1. 2V2TTAR A E BR3D 1
281537013105  [3D18N-48V-400-W (H) BEEES 1. 2VA12Ah NP E Br3D 1
281537013106  |3D18N-48V-554-W (H) 51, 2V554Ah N E FR3D 1
921000200081 Charger 48VB0A(3P 400410%V)  [48V80A (=fH400+10%V % 3L) 1 [ERw s
921000200500 Charger 48V65A (3P 400+10%V) [48V65A(=H+H400+£10%VHE L) 1 | asas

3 281836512004 Li charge 48V150A-R320 (5-Core) [48V150A-R320FL:t5(=41356~520 1  [4HEE277Ah
281836512006 Li charge 48V150A-R320 (4—Core) [48V150A-R3200U:t5(=41356~520Vv| 1  |4H277Ah
255136512122  |Li charge 48V200A-R320 (5-Core) [48V200A-R320 FL:05(=4H356~520V| 1 |4 H412/554Ah

Z 255136512120  |Li charge 48V200A-R320 (4-Core) [48V200A-R320VY:5(=4H356~520V| 1  |#HF1412/554Ah

78




